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FIG 100 ENGINE Year/Month
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T475STEU
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FIG 101 CYLINDER BLOCK Year/Month
T475STEU 2022-12
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FIG 101 CYLINDER BLOCK Year/Month
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 EA00004707B AEHEExrE 1

101 1 EA00004707A BLOCK ASS'Y, CYLINDER 1

101 2 |HRA0103100A BLOCK ASS'Y, CYLINDER 1

101 3 |HRA0103101E aAelHES 1

101 3 |HRAO0103101A BLOCK, CYLINDER 1

101 4 [HRAO0100102B BEARING CAP(1) 1

101 5 |HRA0100103B BEARING CAP(2) 4

101 6 | HRAO0100104A BOLT, BEARING CAP 10

101 7 | 22351-030010 SPRING PIN 5

101 8 |HRUO100105A BUSH(CAM SHAFT) 1

101 9 |27241-300000 ELE=E= = )| 8

101 10 |HM23030000A PLUG(BLOCK HEATER) 1

101 11 |HTO01010300A HIOIH = &1 Z1(PT 1/4) 3

101 11 |HRAO0100108A PLUG 12 3

101 12 | 27231-500000 PLUG 50 1

101 13 [23871-010000 HIOIHLIAIS S O 1

101 14 |23871-020000 HIOIHLIAIS S O 1

101 15 | HRAO0100800A PIN(OIL) 1

101 16 | HRA0201100A PIN, GUIDE 2
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FIG 102

T475STEU

OILJET ASS'Y OPTION
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2022-12
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FIG 102 OILJET ASS'Y OPTION Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 23414-080000 WASHER 4
102 2 |26116-080122 SCREW, HEXAGON HEAD CAP 4

NOTE
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FIG 103 CRANK SHAFT Year/Month
T475STEU 2022-12
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Year/Month
FIG 103 CRANK SHAFT
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 EA00004512A JdI= X 1
103 2 | HRAO0800101E J#HI= 1
103 2 | HRA0800101D CRANK SHAFT 1
103 3 |22512-070140 KEY, SQUARE 1
103 4 | HRA0800200A GEAR, CRANK 1
103 5 | HRA0800400A GEAR, BALANCE DRIVE 1
103 6 |24190-080002 BALL, STEEL 1
103 7 | HRA0100201A BEARING, UPPER MAIN 5
103 8 | HRA0100202A BEARING, LOWER MAIN 5
103 9 |HRAO0100301A BEARING, UPPER THRUST 2
103 10 [HRA0100302A BEARING, LOWER THRUST 2
NOTE
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FIG 104 PISTON Year/Month
T475STEU 202212
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Year/Month
FIG 104 PISTON
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 HRAO0801300A PISTON ASS'Y 4
104 2 |HRAO0801301C oAE 4
104 2 |HRA0801301B PISTON 4
104 3 | HRAO0801303A PISTON RING(1ST) 4
104 4 |[HRA0801304B PISTON RING(2ND) 4
104 5 | HRA0801305B PISTON RING(OIL) 4
104 6 |HK27150000C PISTON PIN 4
104 6 |HK27150000D mAsEd 4
104 7 | HA08070000A gsd 1X1X1 8
104 8 | HRA0801600C HAE 2 EXE 4
104 8 |HRA0801600B CONNECTING ROD ASS'Y 4
104 9 |HRA0801601B CONNECTING ROD 4
104 10 [HRA0801603B AL A=) 4
104 10 [HRA0801603A BUSH(PINSTON PIN) 4
104 11 | HRA0801602A BOLT(CONNECTING ROD) 8
104 12 | HRA0801700A BEARING, CRANK PIN 8
NOTE
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FIG 105 CYLINDER HEAD Year/Month
T475STEU 2022-12
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FIG 105 CYLINDER HEAD YearMonth
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 EAO00005930A Aeda=xs 1

105 1 EA00003239A z";_l U o = ASSY(EAO0005930A= 5 & 1

105 2 | EAO0005931A AEda=rs 1

105 2 | EA00003238B HEAD ASS'Y, CYLINDER 1

105 3 | EAOO005932A aAlel{olE 1

105 3 | HRU220100MB HEAD, CYLINDER 1

105 4 [HRA0400103C GUIDE, VALVE 8

105 5 | HRA0400104B SEAT, INTAKE VALVE 4

105 6 |HRA0400105B SEAT, EXHAUST VALVE 4

105 7 | HK03680000B CAP, VALVE 8

105 8 |27241-220000 PLUG, CAP 8

105 9 |27241-400000 PLUG, CAP 2

105 10 [ HRA0400200A INTAKE VALVE 4

105 11 | HRA0400300A EXHAUST VALVE 4

105 12 | HA03070000A BESAEZ 8

105 13 | HRA0400700A SPRING, VALVE 8

105 14 | HRA0400800A RETAINER, VALVE SPRING 8

105 15 | HRA0400900A COTTER, VALVE SPRING 16

105 16 | HRA0100700A BOLT(CYLINDER HEAD) 4

105 17 | HRA0100500A BOLT(CYLINDER HEAD) 14

105 18 [HRUO0100400B ol EJtA 3 1

105 18 | HRUO100400A HEAD GASKET 1

105 19 |[22312-040100 PIN, DOWEL 2

105 | 20 |EAO00005449A PRECOMBUSTION CHAMBE 4

105 | 20 |EAO0003012A PRECOMBUSTION CHAMBER 4

105 | 21 |23871-010000 HIOIHLIAIS S O 1

105 | 22 |26216-080352 STUD BOLT 1

NOTE
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ROCKER LEVER
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Year/Month
FIG 106 ROCKER LEVER
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 1 HRA0401100B ROCKER LEVER SHAFT ASS'Y 1
106 1 HRA0401100D SHY=EXE 1
106 2 | HRA0401600C SHS 8
106 2 | HRA0401600A ROCKER LEVER 8
106 3 | AF02110000E ADJUSTMENT SCREW, VALVE 8
106 4 | HH05280000A HEX. NUT 8
106 5 | HRA0401501A SHAFT, ROCKER LEVER 1
106 6 |27241-100000 PLUG, CAP 2
106 7 | HRA0401200A SUPPORT(A) 1
106 8 | HRA0401300A SUPPORT(B) 3
106 9 | HRA0401400A SPRING, ROCKER ARM 3
106 10 |22242-000190 CIRCLIP 2
106 11 [26921-080102 SCREW, STOP 8X10 1
106 12 | HRA0401800A STUD BOLT 4
106 13 [22117-120000 WASHER 12 4
106 14 |HA03180000B NUT M12 4
NOTE

-21 -
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FIG 107 HEAD COVER vear/Month
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

107 1 EA00004727A H9E§D$(,§\t/ﬂEg )ASSY(HRAO4UZJUUI—U == 1

107 2 HRA0402300F ol EH H 1

107 2 HRA0402300E HEAD COVER 1

107 3 |HRA0403900A ADJUSTMENT PLATE, BREATHER 1

107 4 HRA0403800A PACKING(BREATHER) 1

107 5 24341-000160 (= 1

107 6 HRA0403700A GUIDE ASS'Y 1

107 7 HC03720000B BAFFLE 1

107 8 HRA0403600A COVER, BREATHER 1

107 9 26587-040102 CROSS-RECESSED HEAD 4

107 10 [ HRAO0404000A TUBE, BREATHER 1

107 11 | HRA0402400B PACKING, HEAD COVER 1

107 12 | HA03520000B NUT, HEXAGON CAP M10X1.25 4

107 13 |24311-000140 441,ALL,0-RINGP-14 4

NOTE
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FIG 108 GEAR CASE Year/Month
T475STEU 2022-12
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FIG 108 GEAR CASE Year/onth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 HRA020010DE SHXOIHAHOI L) 1
108 1 HRA020010DD FLANGE(GEAR CASE) 1
108 2 |24311-000160 S E0dE 2
108 3 |[26116-080162 HEX. BOLT 3
108 4 | HM02380000A STUD BOLT 4
108 5 | EA00000527C GEAR CASE ASS'Y 1
108 6 |EAO0000413E GEAR CASE 1
108 7 | HRC0200402B OIL SEAL(G) 1
108 8 | HC01230000C COVER 2
108 9 |HA02110000B PACKING 2
108 10 |[26216-080162 STUD BOLT 4
108 11 | 26367-080002 FASHAHE 4
108 12 |26106-080162 FSASUHA=SE 4
108 13 |23414-080000 PACKING 1
108 14 |26106-080222 HEX. FLANGE BOLT 1
108 15 |26106-080902 HEX. FLANGE BOLT 2
108 16 |26106-080852 FSASUHA=SE 7
108 17 |26106-080602 HEX. FLANGE BOLT 3
108 18 |26106-080502 HEX. FLANGE BOLT 1
NOTE

-25-
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FIG 109 IDLE GEAR Year/Month
T475STEU 2022-12
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FIG 109 IDLE GEAR YearMonth
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

109 1 HRAQ0700600A IDLE GEAR ASS'Y 1

109 2 | HRAQ700601A IDLE GEAR 1

109 3 | HHO8120000A BUSH(IDLE GEAR) 1

109 4 | EA00000848B SHAFT, IDLE GEAR 1

109 5 |22217-080000 ALE2LA 2

109 6 | HRUO700700A BOLT(IDLE SHAFT) 2

NOTE

-27 -
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Year/Month

FIG 110 CAM SHAFT
T475STEU 2022-12
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Year/Month
FIG 110 CAM SHAFT
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 EAO00006025A =8 1
110 1 HRAQ700300B CAM SHAFT ASS'Y 1
110 2 | EA00005922A =8 1
110 2 | HRAQ700301A CAM SHAFT ASS'Y 1
110 3 | HRUO700302A GEAR, CAM SHAFT 1
110 4 [22512-070140 KEY, SQUARE 1
110 5 |[HRA0700304A BEARING, THRUST BEARING(CAM) 1
110 6 |26106-080162 FSASUHA=SE 2
110 7 | HH08060000B TAPPET 8
110 8 | HRA(0700200B ZFANZ20H 8
NOTE

-29 -
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FIG 111 OIL PUMP Year/Month
T475STEU 2022-12
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Year/Month
FIG 111 OIL PUMP sario
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

111 1 EA00006157A QYEI XS 1

111 1 HRA1100109A OIL PUMP ASS'Y 1

111 2 | EAO0006116A QYEI XS 1

111 2 |HRA1100100A OIL PUMP ASS'Y 1

111 3 |HRA1100112A GEAR, OIL PUMP 1

111 4 [HRA1100600A PACKING(OIL PUMP) 1

111 5 |26450-060252 SCREW, SOCKET HEAD CAP 4

NOTE

-31 -




FIG 112

T475STEU

HYD. PUMP DRIVE
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2022-12
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FIG 112 HYD. PUMP DRIVE Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 HRA4000300A HYD. PUMP DRIVE GEA 1
112 2 |24101-060064 SHOE 2
112 3 | HK02350000A PACKING 1
112 4 | HK02340000B RLEILI|HHY 1
NOTE
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FIG 113 2ND BALANCE Year/Month
T475STEU 2022-12
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FIG 113 2ND BALANCE YearMonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 HRA1000100A BALANCE ASS'Y 1
113 2 |24311-000140 441,ALL,O-RINGP-14 1
113 3 | HRA1000700A PIN, GUIDE 2
113 4 [26106-080752 HEX. FLANGE BOLT 2
113 5 |26106-080652 FSASUHA=SE 4

NOTE
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FIG 114

T475STEU

OIL PAN
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Year/Month
FIG 114 OIL PAN
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 1 EAO00005335A g 1
114 2 |HF01470000A AHA 1
114 3 | 23490-140002 CdelEea 2
114 4 24311-000160 S E 0-8 2
114 5 |26106-080502 FSASUHA=SE 8
114 6 |26106-081202 FSASUHA=SE 18
114 | 7 |HRD1100700B M2 (LED 1
114 8 | EAO0006372A YsSY&Ig 1
114 9 |26106-080352 SASUHA=SE 2
114 10 |[26106-080162 FSASUHA=SE 1
114 11 | HRAO300800A 3 1
NOTE

-37 -




FIG 115

T475STEU

INTAKE MANIFOLD
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2022-12
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FIG 115 INTAKE MANIFOLD Year/Month
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

115 1 HRC7000900A INTAKE MANIFOLD 1

115 2 | HRA0500200B SJI0HLI 2 & JtA3t 1

115 2 | HRA0500200A GASKET(INTAKE MANIFOLD) 1

115 3 |26367-080002 FASHAHE 1

115 4 [26106-080302 FSASUHA=SE 4

115 5 | HRA0404000A TUBE, BREATHER 1

NOTE
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FIG 116

T475STEU

EXHAUST MANIFOLD
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Year/Month
FIG 116 EXHAUST MANIFOLD car/Mon
202212

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

116 1 EA00003142B BHOIOHLIZ & 1

116 1 EA00003142A BHOI BHLIZ & 1

116 2 | HRAD600200A GASKET(EXHAUST MANIFOLD) 2

116 3 |26216-080652 STUD BOLT 4

116 4 | 2636A-080002 S22 SHIIHE 4

116 4 | EAOO000645A HEX. FLANGE NUT 4

116 5 |2610D-080952 FSASUHA=SE 4

116 5 |26106-080952 HEX. FLANGE BOLT 4

116 6 |23871-020000 HIOIHLIAIS S O 1

NOTE
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T475STEU

DPF SUPPORT OPTION

==
Year/Month

2022-12

NOTE

-42 -




==
FIG 117 DPF SUPPORT OPTION YearMonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117 1 EA00003192C DPF BRACKET 1
117 2 |26106-080162 FSASUHA=SE 2

NOTE
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FIG 118 TURBOCHARGER PLUMBING OPTION vear/Month

2022-12
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FIG 118 TURBOCHARGER PLUMBING OPTION Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Repar|ETPECTVE| REMARKS

118 1 [23887-100002

SCREW, HEXAGON HEAD CAP

118 2 |23414-100000

WASHER, SEALING

118 3 |23871-030000

HIOIHLIAIS &

NOTE

-45 -
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FIG 119 BREATHER Year/Month
T475STEU 2022-12
A
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FIG 119 BREATHER Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 1 HRA0404100D HOSE, PLAIN 1
119 2 |23080-021000 CLAMP, V BAND 2

NOTE
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2022-12

FUEL INJECTION PUMP

FIG 120

T475STEU
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FIG 120 FUEL INJECTION PUMP Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
120 1 HRA130010DC A ZAIE I XE 1
120 1 HRA130010DB A = Z AHE Z(EA00004054A) 1
120 2 24341-000500 & EsE od 1
120 3 HRA070080DC A2 EZAE I 1
120 3 HRAQ70080DB GEAR, FUEL INJECTION PUMP 1
120 4 22217-120000 AT QLA 1
120 5 26716-120002 HEX. NUT 1
120 6 26367-080002 ZFAEHXNHE 4
120 7 HRA130020DB VE Xl X E2li3l(A) 1
120 7 HRA130020DA SUPPORT BRACKET(A), PUMP 1
120 8 HRA130030DA SUPPORT BRACKET(B), PUMP 1
120 8 HRA130030DB VE Xl K| E2t31(B) 1
120 9 26116-100162 HEX. BOLT 2
120 10 |26106-080162 ZZEHX=SE 1
120 | 11 |EA00002102B EEERETCEETE 1
120 11 | EA0O0002102A ADJUST BRACKET(ACCEL LEVER) 1
120 12 | EA00004263B AEEGA Y H) 1
120 12 | EA0O0004263A SUPPORT(ACCEL LEVER) 1
120 13 | HRA1300702A PIN 1
120 14 | EA0O0002103A PIN 1
120 15 |22272-000050 E-TYPE RETAINING RING 1
120 16 |26116-080162 SCREW, HEXAGON HEAD CAP 1
120 18 | EAOO003768A oA Al A 1
NOTE
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FIG 121

T475STEU

FUEL INJECTION VALVE
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==
FIG 121 FUEL INJECTION VALVE Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 1 EA00000642B A2 ZAtYEXE 4
121 1 EA00000642A Ol 22 A 2 (EA00000642B2 =2 H A) 4
121 2 HRA0404900A M (HRA0404900A42 =28 2 Q) 4
121 3 HRA0405000A A T 0] Al (HRAO405000A42 =2 &) 4
NOTE
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Year/Month

2022-12

FUEL PIPE ASS'Y

FIG 122

T475STEU

NOTE
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==
FIG 122 FUEL PIPE ASS'Y Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122 1 HRA150050DC A OOl ZE X EHA) 1
122 1 HRA150050DB FUEL PIPE ASS'Y(A) 1
122 2 |HRA150060DC A OOl ZE X 8H(B) 1
122 2 |HRA150060DB FUEL PIPE ASS'Y(B) 1
122 3 |HRA150070DC AZ L0l E X EHC) 1
122 3 |HRA150070DB FUEL PIPE ASS'Y(C) 1
122 4 [HRA150080DC AZ U0l E X 8H(D) 1
122 4 [HRA150080DB FUEL PIPE ASS'Y(D) 1
122 5 | HK13450000A NUT, REGULAR HEXAGON 4
122 6 |HK13440000A GASKET, FUEL MANIFOLD 4
122 7 | HRA1502700A RUBBER, BRACKET 2
122 8 | HRA1502800A CLAMP, TUBE 2
122 9 | HRA1500900D ElRIOlZ X8 1
122 9 | HRA1500900C FUEL RETURN PIPE AS 1
122 10 |[26161-060252 STUD, WELD 2
122 11 | 26367-060002 FASHAHE 2
122 12 | HRA1502400D &QE 1
122 12 | HRA1502400C CONNECTOR, BANJO 1
122 13 | EAO0000700A TUBE, FUEL DRAIN 1
122 14 | 23080-010000 SASHED 2
NOTE
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FIG 123 OIL FILTER Year/Month
T475STEU 2022-12
5
3
NOTE
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==
FIG 123 OIL FILTER YearMonth
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

123 | 1 |HRA1100900B =R EEEEL 1

123 | 2 |HRA1101000B 2L ZH) 1

123 2 |HRA1101000A PACKING(OIL FILTER) 1

123 3 | EA00004647A FILTER , ENGINE OIL 1

123 4 [26106-080202 HEX. FLANGE BOLT 8X20 3

123 5 | EA00002852A YHIEBUEXE 1

123 6 | HA09250000A LA ALXI 1X1X1 1

NOTE
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FIG 124 OIL COOLER Year/Month
T475STEU 2022-12
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==
FIG 124 OIL COOLER Year/onth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 1 EAO0000309A OIL COOLER 1
124 2 | EAO0002818A SPACER (OIL COOLER) 1
124 3 |24321-000600 JEE0dE 1
124 4 | EA00002900B 2282 1
124 4 EAO00002900A AN ELE Ect3U(EA00002900BZ FEH B) 1
124 5 |[26106-060122 HEX. FLANGE BOLT 2
124 6 | EAO0000310A =E 1
124 7 | HRC1204000C JOINT PT 1/4 1
124 7 | HRC1204000A JOINT PT 1/4 1
124 8 | EAO0004503A LESAHHAAUSAA 1
124 9 | EAO0006186A CLAMP, KALE 2
124 9 |23000-025000 CLIP, HOSE 2
124 10 |[EAO0006186A CLAMP, KALE 2
124 10 |23000-022000 CLIP, HOSE 2
124 11 | EAO0002855A LESHALSAB 1
NOTE
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==

FIG 125 OIL GAUGUE Year/Month
T475STEU 2022-12
NOTE
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==
FIG 125 OIL GAUGUE Yearonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
125 EA00005342A HdRSEE 1
125 2 | EA00004584A HoIE—ERS) 1
NOTE
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FIG 126

T475STEU

OIL FILLER CAP

==
Year/Month

2022-12

NOTE
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FIG 126 OIL FILLER CAP Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFPECTVE| REMARKS

126 | 1 |HCO

3470000B

2 S 7 (HC03470000B42 F28 &)

126 2 |24311-000320

2s80¢

NOTE
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==

Year/Month

2022-12

COOLING WATER PUMP

FIG 127

T475STEU

NOTE
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==
FIG 127 COOLING WATER PUMP YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
127 1 EA00006114A d2 BEXE 1
127 2 |24341-000280 2 & s-28 1
127 3 | HRA1200200B IHZ(CWPHH 2 =) 1
127 4 | EA00004306B HEXHEHZ 1
127 5 |26106-080602 FSASUHA=SE 1
127 6 |26106-080552 FSASUHA=SE 3
127 7 | HK10030000A MO AE 1
127 8 |HA10670000C HHIA 1
127 9 |[HC09160000B HBE (M2 AE) 1
127 10 [26106-080182 FSASUHA=SE 2
127 11 [HH12190000A =2 1
127 12 | 23414-100014 2 1
127 13 |23414-160000 & 1
127 14 | HH12210000A A (0l O Bl &) 1
127 15 |FLW5110000B TXRQIE 1
127 16 |26736-160002 FUHE 1
127 17 | FLW5100000A TXRQIE 1
127 18 [HRC1204000B NIPPLE, PLAIN PIPE 1
127 19 | CEE2080000A &2 1
NOTE
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FIG 128 CRANK SHAFT PULLEY Year/Month
T475STEU 2022-12
4_
1
- 2
/ 3
{
NOTE

-64 -




==
FIG 128 CRANK SHAFT PULLEY Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
128 1 HRU0020100C V-PULLEY(CRANK SHAFT) 1
128 2 | HRAO800800A WASHER(V-PULLEY) 1
128 3 | HHO9090000A BOLT(V-PULLEY) 1
128 4 [22512-070140 KEY, SQUARE 1
NOTE

-65 -




FIG 129

T475STEU

V-PULLEY

==
Year/Month

2022-12

NOTE
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FIG 129 V-PULLEY Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

129 1 EAO00003004A

V-Z 2[(FAN)

NOTE
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FIG 130 COOLING FAN Year/Month
T475STEU 2022-12
i
|
‘r I ,‘ll_ll I ||
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NOTE
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==
FIG 130 COOLING FAN Year/ilonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
130 1 EA00005482A o 2l @422 1
130 2 | EAOO004968A SPACER 60 mm 1
130 3 |26106-080162 FSASUHA=SE 4
130 4 [26106-080322 FSASUHA=SE 4
NOTE
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FIG 131 FLYWHEEL HOUSING Year/Month
T475STEU 2022-12
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v
4
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==
Year/Month
FIG 131 FLYWHEEL HOUSING cario
202212

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

=20+ ==

131 | 1 |HRC0300800A S Ly TSN DBz 1

131 2 |HRA0301401B 2 & &6t & (HRA0301401B3) 1

131 3 |HRCO0300802A OIL SEAL(F) 1

131 4 [22312-080160 £1(22312080160-2 ==H &) 4

131 5 |[26106-080302 SASUHA=SE 9

131 6 | EAO0005476A MOUNTING FLANGE 1

131 7 |26116-100202 HEX. BOLT 8

131 8 |[26116-120302 HEX. BOLT 4

NOTE
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FIG 132 FLYWHEEL Year/Month
T475STEU 2022-12
1
I ¥
|
NOTE
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==
FIG 132 FLYWHEEL Year/Month
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

132 1 EA00005479A =ctOl 2 ASSY 1

132 2 | EAO00005480A FLYWHEEL(EAOOO05479AZ F 28 &) 1

132 3 | HA07070000A 2 Il 1

132 4 [HRCO0801000A BOLT, FLYWHEEL 6

132 5 |[22312-080160 £1(22312080160-2 ==H &) 1

132 6 |24104-063024 A28 SHUHE 1

NOTE
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FIG 133 GLOW PLUG ASS'Y OPTION Year/Month
T475STEU 2022-12
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FIG 133 GLOW PLUG ASS'Y OPTION Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION REMARKS
133 HK15170000A _415—r§|11_1(HK15’I/UUUUA4E ==
4)
133 HRA1801300A AH Iﬂ!Fj(ﬁl%%&i:l)
133 HAOO0000920A B & H

NOTE




==
Year/Month

2022-12

STARTING MOTOR

FIG 134

T475STEU

NOTE
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==
FIG 134 STARTING MOTOR Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
134 1 EA00004194B A EFE(2.2kw) 2.2kW 1
134 2 |26216-120302 STUD 2
134 3 |22217-120000 ALEOLA 2
134 4 [26716-120002 HEX. NUT 2
NOTE
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FIG 135 FUEL FILTER BRACKET ASS'Y Year/Month

2022-12

T475STEU

~@

NOTE
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==
FIG 135 FUEL FILTER BRACKET ASS'Y Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
135 1 EA00005021C dzEgEctaxs 1
135 2 |26106-080162 FSASUHA=SE 2

NOTE
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FIG 136 ALTERNATOR Year/Month
T475STEU 2022-12
1
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NOTE
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==
Year/Month
FIG 136 ALTERNATOR car/Mon
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

136 1 EA00004190B &M Il H(12V-70A) 1

136 2 |26106-081102 HEX. FLANGE BOLT 1

136 3 |HN21240000B A HIOIA 1

136 3 | HN21240000A A HOIA 1

136 4 [22127-080000 PLAIN WASHER 1

136 5 |22217-080000 ALEOLA 1

136 6 |26716-080002 HEX. NUT 1

136 7 |RR15170000B etM 1

136 7 | RR15170000A WASHER 1

136 8 |26013-080302 HEESELUEE 1

NOTE
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FIG 137

T475STEU

V-BELT

==
Year/Month

2022-12

NOTE
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FIG 137 V-BELT Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
137 1 EAO00005549A V-2 E SA40 PPF 1

NOTE
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FIG 138 FUEL FILTER Year/Month
T475STEU 2022-12
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==
FIG 138 FUEL FILTER YearMonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
138 1 EA00005318A FILTER ASSY , FUEL 1
138 2 |26367-100002 HEX. FLANGE NUT 2
138 3 | EAO0000173A HOSE, FUEL 1
138 4 [23080-013000 CLAMP, HOSE 2
NOTE
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FIG 139 DPF SUPPORT Year/Month
T475STEU 2022-12
&
7 g
1
NOTE
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S

FIG 139 DPF SUPPORT Year/Month
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

139 1 EA00003136C DPF 18 ot &EA 1

139 1 EA00003136A DPF_HOUSING_A 1

139 2 EA00005692A HE2H A3 2

139 3 EA00003137B DPF_HOUSING_A 1

139 4 26126-080252 STUD 4

139 5 2636A-080002 s ZAHI HE 4

139 5 26367-080002 Z2LAEZHXNHE 4

139 6 26106-080202 HEX. FLANGE BOLT 8X20 4

139 7 26106-080252 Z2LEZHX=2E 4

139 8 26106-100302 HEX. FLANGE BOLT 3

139 9 EA00005867A BRACKET, DIFF.PRESSURE SENSOR 1

139 10 | EAO00005886A SPACER, DIFF.PRESSURE SENSOR 2

139 11 | 26367-060002 Z2LAEZHXNHE 2

NOTE
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FIG 140 DATAPLATE Year/Month
T475STEU 2022-12
1
NOTE
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FIG 140 DATAPLATE Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

140 1 EA00003476C

DATAPLATE

NOTE

-89 -




c
5| &
H_l_.l
8| &
>
2=
7))
7))
<
LL
o
(@)
9 2
R
O &
[TH—

NOTE

-90 -



==
FIG 142 DPF ASS'Y Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
142 1 EA00005808C DPF ASS'Y 1
142 2 | EAO0005845A =2 & ¢l A (DARTS) 2
142 3 | EAO0003291A el A 1
142 4 | EAO0003287A HHAS AA 1
142 5 | EAO0003288A e ASAB 1
142 6 | EAOO005846A X+l A (18kpa) 1
142 7 | EAO0005871A HeHASAC 1
142 8 | EAO0005872A HeHASAD 1
142 12 | EAO00003624A Jb A3 (5.66" DPF(A2300N)) 2
142 13 | EAO00003625A V-28X 2
NOTE
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FIG 143

T475STEU

LIFT ASS'Y

==
Year/Month

2022-12
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==
FIG 143 LIFT ASS'Y Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
143 1 HK03530000B BRACKET, LIFTING 1
143 2 |26106-080162 FSASUHA=SE 2

NOTE
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FIG 144

T475STEU

COMP . DRIVE PULLEY ASS’Y OPTION

==
Year/Month

2022-12

NOTE
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FIG 144 COMP . DRIVE PULLEY ASS’Y OPTION vear/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
144 1 HRC7001500A PULLEY, COMP. DRIVE

144 2 |26013-080302

GAEIESELEE

NOTE
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FIG 145

T475STEU

LOOSED PARTS

==
Year/Month

2022-12
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==
FIG 145 LOOSED PARTS Year/ilonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
145 1 EA00004235A JEAZM 1

145 2 | EA00005797C

S XA HH DI 2 ASS'Y

145 3 | EA00005847B

DPF REGEN HEEd

NOTE
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2. WA E IS PART NO. T2

FIG 201 AIR CLEANER 100
FIG 202 RADIATOR 102
FIG 203 MUFFLER 104
FIG 204 FUEL TANK & FILTER 106

FIG 205 ACCELERATOR 108
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FIG 201

T475STEU

AIR CLEANER

==
Year/Month

2022-12

NOTE

-99 -




==
FIG 201 AIR CLEANER YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 | 1 13831221100 001 = 2/ f ASSY 1
201 | 1-01 | 13831221110 bt Cl 1
201 | 1-02 | 13831221120 ELEMENT , AIR CLEANER 1
201 | 1-03 | 13831221130 HH 1
201 2 18027090900 gHE S H I 90 4 3
201 3 13831210010 SA, 00 3 FR 1
201 4 (13831211100 SE,00 elst 1
201 5 | V2183608025 L2EFUAEEES(SP) M8X25 2
201 6 13831210020 SA, 00 3 RR 1
201 6 |13831210021 SA, 00 23 RR 1
201 7 | 18027090600 gHE S H I 60 A 1
201 8 13831211200 HE ANE DRH 1
201 9 | V2183608025 L2EFUHEEES(SP) M8X25 2
201 10 |[13831811500GB Eci3! COMP , BiE 1
201 11 | 36402602001 e el =88 02 L8 1
201 12 | V2183608020 L2EFUHEEES(SP) M8X20 2
201 13 [13831211300GB Eci3l coOMP, HIHZ2IUH 1
NOTE
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FIG 202

T475STEU

RADIATOR

==
Year/Month

2022-12

NOTE
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==
FIG 202 RADIATOR Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 16003302101 & 3(cl M E)Assy 1
202 2 36423600080 S A2 E(D=12.5) 2
202 3 13831510400 SA, cldHEA 1
202 4 |Vv3802600060 SHIE0ISAUHE 1
202 5 |36753302201GB S (& 3/el 4 E)comP 1
202 6 |13831613100GB S 23! COMP, DATA LOGGER 1
202 7 | V2113606025 S22 = E(S) M6X25 2
202 8 | V2183608025 L2EFUAEEES(SP) M8X25 1
202 9 | V2183608020 L2EFUEEES(SP) M8X20 2
202 10 |[13831042300GB Ul £ compP , ctCIOO0IH 1
202 11 (13831040300 AZXI, et 00l SIDE 2
202 12 (13831042100 ctCI OOl compP 1
202 13 [ 14526210301 FE IS 2HCI OO0l &) 2
202 14 13831042200 #FetRE 1
202 15 |V2183606016 L2EF2AZSESS(SP) M6X16 8
202 16 | 18027090500 gHE S H I 50 24 4
202 17 13831510030 s A, ctCI0I0IEl 218 B 1
202 18 [13831511100GB IOl COMP , H=2t A 1
202 19 |[18027090400 BHE S I 40 24 2
202 | 20 |13831510010 S A, ctCIOGIOIE 218 A 1
202 | 21 |13831510020 S A, ctCI0IOlEl Of=&l! 1
202 | 22 |13831812100GB B3l coMP, Jt0I1E 1
202 | 23 |V2183608016 L2EFUAEEES(SP) M8X16 2
202 | 24 |21575070110 =& 0l= E(m6) 1
202 | 25 |18027090160 gHE S HEZ 16 24 1
202 | 26 |12651040300 2, ctCIdl0lH 1
202 | 27 |14661042340 A Z XI(SIDE) 500 2
NOTE

-102 -
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==
FIG 203 MUFFLER Year/Month
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

203 1 EA00005797A &S KA HH | 2 E ASSY 1

203 2 | EAO0004235A JEAZM 1

203 3 | V2173608030 L2EFUAEEEF(S) M8X30 4

203 4 (V2173608020 L2EFUAEEEF(S) M8X20 1

203 5 35602010150 ZEEUAN 1

NOTE
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FIG 204

T475STEU

s g
FUEL TANK & FILTER Year/Month

2022-12

T474-1-204

\«_’3"

NOTE
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==
FIG 204 FUEL TANK & FILTER Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 12647075100 o 2 8 3 SUB ASSY 1
204 1 12647075101 o 2 8 3 SUB ASSY 1
204 2 12397010130 Az E 1
204 2 | 12397010131 Az 1
204 3 12641112130 O Bt D] 1
204 4 (19143102200 A= ASSY 1
204 4 (19143102201 A= ASSY 1
204 5 | V2053605010 dAlEs2AEE 5
204 6 |12396642300 HOIXI(H ) ASSY 1
204 7 16996210370 e 1
204 8 | V2183608016 L2EE2AZSESS(SP) 6
204 9 12391042360 AZERXN,ASHT 1
204 10 (12397037030 el SN 2
204 11 | 13424020060 A 0l = E+0I(300) 5
204 12 13764020030 A Ol = E+OI(140) 5
204 13 [ 12341112231 Cdlel sS4 2260 1
204 14 13764020030 A Ol = E+OI(140) 3
204 15 (18027090200 gHE S H I 20 24 4
204 16 | 16999052300 2 E ZASSY 1
204 17 | V2323606016 A UAEFLUESE(SP) M6X16 2
204 18 [15721022100 SEPARATOR , FUEL WATER 1
204 19 V2173608070 L2EFUAEEEF(S) M8X70 1
204 | 20 |V2183610020 L2EE2AZSEES(SP) M10X20 2
204 | 21 |13831412600GB B3l comp , EH 1
204 | 22 13831410010 HAZ S A E400 1
204 | 23 |V2183608025 L2EF2AZSEES(SP) M8X25 2
204 | 24 |13831412700GB Sl compP, IlEHXE 1
204 | 26 13811113100 S A ASSY, A =/EH 1
204 | 27 17401117300 SA XQE 1
204 | 28 13831113200 gz 54 2E 1
204 | 29 |13831410020 HZ S A 430 1
204 | 30 |18027090160 gHE S HEZ 16 24 6
204 | 31 |13831410030 AZ S A 1400 1
204 | 32 |V3802600080 SHIE0ISHHE 2
204 | 33 |18501044100 H = =2d COMP M8 1
204 | 34 |13831412100GB B3l COMP , AZ =2 1
204 | 35 |V2183608020 L2EF2AZSEES(SP) M8X20 2
204 | 36 |18027090160 gHE S HEZ 16 24 2
NOTE
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FIG 205 ACCELERATOR

==
Year/Month

T475STEU

2022-12

2540NC-E-205

NOTE

- 107 -




==
Year/Month
FIG 205 ACCELERATOR cario
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 16001220000GB =dl 0l E(% &)compP 1
205 2 13821162100 H OIS (FAZE)ASSY 1
205 3 15601160083 £l (06X16) 1
205 4 (V4111600060 HetAM M6 1
205 5 | V5001920020 =g 2X20 1
205 6 | 13424020060 A0 = E+01(300) 1
205 7 | 17995060150 AE 1
205 8 |16791162004GB S 2! COMP 1
205 9 (10011162400 AOIHDNE SR 1
205 | 15 |V3042600080 L2EFAHEES2SE M8 1
205 | 20 |16791220010 Ij E (M A 1
205 | 21 [16997021960 ol &¥0/E{(32) 1
205 | 22 |V2173608020 L2EFUAEEEF(S) M8X20 2
NOTE
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3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 CLUTCH PEDAL 111
FIG 302 FLYWHEEL & CLUTCH 113
FIG 303 BRAKE PEDAL 115
FIG 304 BRAKE 117
FIG 306 FRONT WHEEL MOUNTING 119
FIG 307 REAR WHEEL MOUNTING 121
FIG 308 STEERING WHEEL 123
FIG 309 STEERING VALVE & PARKING 125
FIG 310 STEERING CYLINDER 127

FIG 311 HAND BRAKE LINKAGE 129
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FIG 301

T475STEU

CLUTCH PEDAL

==
Year/Month

2022-12

[ OGO

T474-U-301

NOTE
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==
FIG 301 CLUTCH PEDAL Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
301 1 13011332100GB Hl & (2 21 Xl)COMP 1
301 2 | 35017030080 DU Al(20X23X20) 2
301 2 36707030080 £ Al(20X23X20) 1
301 3 15241220010 e 1
301 4 [V2013608025 L2EFUAEEES) M8X25 1
301 5 |V3042600080 L2EFAHEES2SE M8 1
301 6 | V2013608030 L2EFUAEEES) M8X30 1
301 7 |V3042600080 L2EFAHEES2S M8 1
301 | 8 [16601220020 E o B 2(M8,60) 1
301 9 15601320073 =24 E(SM,LH,M8) 1
301 10 |V3042600080 L2EFAHEES2S M8 1
301 11 (14041200080 ScdXlelgAzE 1
301 12 (15601320011 5 E(ZH 0l E/015) 1
301 13 [ 14111230050 AWLLZC 1
301 14 | V5001920020 =g 2X20 1
301 15 V4111600060 HetAM M6 1
301 16 | 12621333201 < £(138)COMP 1
301 17 (16701333101 < E(174)COMP 1
301 18 [ 14322420010 gl 1
301 19 (V4111600080 HetAM M8 2
301 20 | V5001925020 gl 2.5X20 2
301 | 21 |12621330001GB | = =(= of X)ASSY 1
301 | 21 [12621330001 2 S (22 Xl)ASSY 1
301 | 21 [12621330001 2 S (22 Xl)ASSY 1
NOTE
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FIG 302 FLYWHEEL & CLUTCH

T475STEU

==
Year/Month

2022-12

T474.U-302

NOTE
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==
FIG 302 FLYWHEEL & CLUTCH YearMonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 12621002020 PTO HEE 1
302 2 | V2144610030 L2EFAEEII=(S) M10X30 4
302 3 14581212000 0l @1 2 A XIASSY 1
302 4 (14581212100 S X0 AASSY, 225 1
302 5 (14601212200 2 XIHHASSY 1
302 6 |Vv5211008016 & E(B) 8X16 3
302 7 | V2173608025 L2EFUAEEEF(S) M8X25 6
NOTE
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FIG 303 BRAKE PEDAL

==
Year/Month

T475STEU

2022-12

2565-E-303

NOTE
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==
FIG 303 BRAKE PEDAL YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 0 |16703292000GB Hl & (LH)SET 1
303 1 16703292201 1
303 1 16703292202 1
303 1 16703292203 HE(EdO0l=. LH)COMP 1
303 2 | Vv5801408036 AT 8X36 1
303 3 | 14573292303GB Hl € (2 dl 0l 2,RH)COMP 1
303 4 (35017030080 £ Al(20X23X20) 2
303 4 | 36707030080 £ Al(20X23X20) 2
303 5 15241220010 e 2
303 6 |V4111600200 HetAM M20 1
303 7 | V7041400200 CEEETH(FE) 20 1
303 8 | 16703292501 £ E(= 2,504)COMP 2
303 8 |16703292501GB £ E(= 2,504)COMP 2
303 9 14322420010 gl 4
303 10 |Vv4111600080 HetAM M8 6
303 11 | V5001925020 gl 2.5X20 4
303 12 (14041200080 ScdXlelgAzE 2
303 | 13 [15601320011 £ 5(2H 0l E/015) 2
303 14 V7041400250 CEEZTH(FE) 25 4
303 15 V7631500000 JdelALIZ(B-PT) B-PT1/8 1
303 16 | 12623283100 £ COMP 1
303 17 12623283100 £l COMP 1
303 18 V2173608020 L2EFUAEEEF(S) M8X20 2
303 19 [V7641500000 JdelALIES(C-PT) C-PT1/8 1
303 | 20 |12623283300GB E4d0l32 &(L)compP 1
303 | 21 |12623283400GB Bd0l3 2(R)COMP 1
303 | 22 |16703282302 £ E(= 2,644)COMP 2
303 | 23 |14043120060 LLAE(A) 2
303 | 24 |V4111600100 HetAM M10 2
303 | 25 |V5001930020 =g 3X20 2
303 | 26 |14043120060 L AE(A) 2
303 | 27 |V5001920020 =g 2X20 2
303 | 28 |16601220020 B &1 5 =(M8,60) 2
303 | 29 |V3043600080 L2EFAHEES2S M8 2
303 | 30 |15601320073 =24 E(SM,LH,M8) 4
303 | 31 |14573282200 £ E(==,100) COMP 2
303 | 32 |14573292101 2h(edlol3a)comp 1
303 | 33 |V5801405036 AT 1
303 | 34 |V5901010150 =R 1
NOTE
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==
s BRAKE Year/Month
T475STEU —
NOTE
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==
FIG 304 BRAKE YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 13 (V4111600160 HetAM M16 2
304 14 (V7201024021 OE(P) 2
304 15 | V3343600160 L2EFAHEII=2S M16 2
304 16 |Vv4011600160 ALEOA M16 2
304 17 13013270090 sSdoag 2
304 18 | V7441253506 <2 2 4(D) D25356 2
304 19 |[12383270010M Sdiol =2 A 2
304 | 20 |16703272030 clgAazd 6
304 | 21 |V2173608020 L2EFUAEEEF(S) M8X20 16
304 | 23 |16703270011 s 2
304 | 24 |16703270021 Sdl oI 2 M E(RH) 1
304 | 25 | 14443272021 NI OIH ZdI0IE 4
304 | 26 |15603102011 UA3ZSdO0E 6
304 | 27 |V6802000019 = 19/32 8
304 | 28 |16703270040 S d 01 2l E(LH) 1
304 | 30 |16703270030 e 2
304 | 31 |12523272000 CIA= a0l 3 suB ASSY/Zt 1
304 | 32 |12523270000 CIA= E¢2l0l 3 SUB ASSY/S 1
NOTE
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FIG 306

T475STEU

FRONT WHEEL MOUNTING

==
Year/Month

2022-12

T394-E-306

NOTE
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==
FIG 306 FRONT WHEEL MOUNTING Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

306 1 [V2014616030 L2EFUAEEES) M16X30 8

306 2 |Vv4011600160 ALEOLA M16 12 R4
306 3 | V3043600160 L2EFAHEES2SE M16 4

306 4 (15603200010 2 = E(AEFE ,M16X30) 4

306 7 | 14583172200SR £l 2/(15X8J) ASSY/R3,R4 2

306 7 | 14583172200MS £l 2/(15X8J) ASSY/R3,R4 2 B R4
306 8 14585172113 EtOl 4(27X10.5-15,8PR,R4) 2 B R4
306 9 13154179000 EtOI & E SuB(413) 2 R4
306 11 | V2014616030 L2EFUAEEES) M16X30 8

306 12 V4011600160 ALE2LA M16 12

306 13 [15603200010 2 = E(AEFE ,M16X30) 4

306 14 | V3043600160 L2EFAHEES2S M16 4

306 16 | 14614172200MS £l 2/(W6-16)COMP 2

306 16 | 14614172200SR £l 2/(W6-16)COMP 1

306 17 | 15004172101 EtOl 04(8-16,4PR,R1) 2

306 18 |[15004170010 F E(8-16) 2

306 19 (V9993000010 ErOIOIEEH A Type 2

NOTE
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FIG 307

T475STEU

REAR WHEEL MOUNTING

==
Year/Month

2022-12

T394-E-307

NOTE
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==
FIG 307 REAR WHEEL MOUNTING YearMonth
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 [V2014616030 L2EFUAEEES) M16X30 8 R4
307 2 |Vv4011600160 ALEOLA M16 12 R4
307 3 | V3043600160 L2EFAHEES2SE M16 4 R4
307 4 (15603200010 2 = E(AEFE ,M16X30) 4 R4
307 7 | 14584172201SR £l 2/(20 X W11)ASSY/R3,R4 2

307 7 | 14584172201MS £l 2/(20 X W11)ASSY/R3,R4 2 B R4
307 8 14586172112 Et0l 04(12.5-20,10PR,R4) 2 R4
307 9 13153409000 ELOI O & E suB(415) 2 R4
307 11 | V2014616030 L2EFUAEEES) M16X30 8

307 12 V4011600160 ALE2LA M16 12

307 13 [15603200010 2 = E(AEFE ,M16X30) 4

307 14 | V3043600160 L2EFAHEES2S M16 4

307 16 | 14473172601MS W10-24 2 SET 2

307 16 | 14473172601SR W10-24 2 SET 1

307 16 | 14473172601MS W10-24 2 SET 1

307 17 (14313612111 EtOl 04 (12.4-24,6PR,R1) 2

307 18 |[14253610010 FE2(12.4-24) 2

307 19 (V9993000010 ErOIOIEEH A Type 2

NOTE
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FIG 308 STEERING WHEEL

T475STEU

==
Year/Month

2022-12

T474-U-308

NOTE
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==
FIG 308 STEERING WHEEL YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 1 13834012100 AEHE E 1
308 2 11644012300 H(TYM) , AEIHEY & 1
308 2 | 11644012301 H(TYM), AEIHEY & 1
308 2 11644012302 H(TYM) , AEIHEY & 1
308 | 2-01 | 16994012020 HHEHAE) 1
308 | 2-02 | 19027322130 QU E 1
308 | 2-02 | 19027322140 QU E 1
308 | 2-02 | 11817322130 QU E 1
308 3 16994011990 FX(AHAE) 1
308 4 (14724010052 EXEE T=1.5 1
308 5 13834012200 Ol =0l (21X ) 1
308 6 | 14445070030 dlt =& 0l 1
308 8 | 13837553300 8, A2E 1
308 9 13826031010 HH , A& 1
308 10 (13826031020 HH , CHAl/ot 1
308 11 | V2163808020 L2EFUEEESF(P) M8X20 6
308 12 | V1122605012 SIS EAIZ2LEAL M5X12 1
308 13 V2163808020 L2EFUAEEEBSF(P) M8X20 4
308 15 (V4111600240 et M24 1
NOTE
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==
FIG 309 STEERING VALVE & PARKING Year/Month

2022-12

T475STEU

2540-E-309

NOTE
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==
FIG 309 STEERING VALVE & PARKING YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 1 12384043310 AEIE EE B3l 1
309 2 | 14524054002 AEIGEBE BRI 1
309 2 | 14524054003 AEIGEBE BRI 1
309 3 | 13834052100 = &S A(1020)ASSY 1
309 4 [16704052201 S A (1150) ASSY 1
309 5 13834052100 = &S A(1020)ASSY 1
309 6 | 13834052300 F Y SA(M1070)ASSY , = 1
309 7 | V2173608025 L2EFUAEEEF(S) M8X25 4
309 8 | 13804052802 7S A(580) ASSY , & 1
309 9 | 13804052702 = &S A(550) ASSY , == 1
309 9 | 14664072801 =& S A(650)ASSY 1
309 10 |[12624042100GB £l (16X21)COMP 2
309 11 | V2173608016 L2EFUAEEEF(S) M8X16 2
309 12 | 14724042401 g Edit comp 1
309 13 [16001200080 sdiol3clgAazd 1
309 18 V2014612030 L2EFUEEES) M12X30 1
309 19 (V4011600120 ALE2LA M12 2
309 | 20 |V3043600120 L2EFAHEES2S M12 1
309 | 21 | 16704052701 =& S A (400)ASSY 1
309 | 22 | 14724040201 ZSd0IEQI0IE) 1
309 | 23 |V2113606010 F2=E(S) M6X10 1
309 | 24 13731210010 2k M (9X22X2) 8
309 | 25 |12381040050 Z 2H08X12X7.3) 4
309 | 26 |14046210300 2% 4
NOTE
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FIG 310

T475STEU

STEERING CYLINDER

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 310 STEERING CYLINDER cariMo
202212

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

310 0 | 13864075000 2l 2l 4 ASSY 1

310 1 14524070081 2 8l 4 COMP 1

310 2 | 16704074104 SXQE SET 2

310 | 2-01 | 16704363202 = Xl E ASSY 2

310 | 2-02 | V3343600160 L2EFAHEII=2S 2

310 | 2-03 | 13154063201 £ A2 ASSsY 2

310 5 |Vv5201010020 HE(A) 4

310 6 | V2034612090 FLA=E(Ite) 4

310 6 | V2024612085 LEFUEEOS) M12X85 4

310 7 | Vv4011600120 ALEOLA M12 4

NOTE
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FIG 311

T475STEU

HAND BRAKE LINKAGE

==
Year/Month

2022-12

T393NC-E-311

NOTE
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==
FIG 311 HAND BRAKE LINKAGE Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
311 1 13613202100 HE820l3 ASSY 1
311 2 |VvV2183608020 AESLUZEEES(SP) M8X20 4
311 3 13613400050 ZdI0IEEIEEY013) 1
311 4 14753406201 Z & SUBASSY 1
311 5 14723400031 2L 60 2
311 6 14723402603 2 S (ot)compP 2
311 | 7 [16601220020 E{ o tH 2(M8,60) 2
311 8 [V3042600080 L2EFUAHERES2SE M8 2
311 9 15601320073 =2t E(SM,LH,M8) 2
311 | 10 [14723280030 T (10X30) 2
311 11 | V4111600100 oA M10 2
311 12 | V5001930020 =gl 2
311 13 | V4111600080 oA M8 3
311 14 | V5001920015 =gl 3
311 15 | 15453402101GB S3(E =20l 3)COMP 1
311 16 | 13613402201 AFZ E(H =220l F)COMP 1
311 17 | 14723402302 2 (EHEEd 0l32)COMP 1
311 | 18 [V7201024016 02 (P) 2
311 19 | V7041400200 cadszd(=8) 2
311 20 | V2173608016 L2EFUEEZS(S) M8X16 4
311 21 | v5801405036 ATl 1
311 | 22 [19027612020 Tl (V8) 1
311 23 | 15457612300 Z COMP 1
311 24 | V4111600080 oA 2
311 25 | V7081400060 EgH=EE 1
311 26 | V4011600080 ATSQA 1
311 27 |V3042600080 L2EFUAHERES2SE 1
311 28 11106020010 Ol & A T 21(40) 1
311 29 |34522153200 2l 0l E A < X (T #)ASSY 1
311 30 |V1112603016 SIS Y| &2 LEAL 2
311 31 |V3043600080 L2EFUAHERES2SE 2
NOTE
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FIG 401

T475STEU

TRANSMISSION FRONT CASE

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 401 TRANSMISSION FRONT CASE cariMo
202212

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

401 1 13822100011M THE EA OIEAHOIA 1

401 2 | V2004612100 FEA=SEES) M12X100 2

401 3 13834121050 == E , M12X105 2

401 4 [V3043600120 L2EFAHEES2S M12 2

401 5 |Vv4011600120 ALE2LA M12 9

401 6 | V2014612030 LEFUHEEES) M12X30 5

401 7 | V2173612045 L2EFUAEEEF(S) M12X45 1

401 8 | V5201010022 HE(A) 2

401 | 12 [13012011110 AU E(PT3/8) 1

401 13 [ 15134080020 QASA 1

NOTE
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FIG 402

T475STEU

==
INPUT METAL Year/Month

2022-12

b =

T474NC-U-402

NOTE
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S/
FIG 402 INPUT METAL vear/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 14601210050 22 X &2l A £ il 0 2 (RCT5582RU) 1
402 2 16701210022M =clE 1
402 3 12621302000 ZHXEelAS SET 1
402 | 3-01 | 12621302100 "t COMP 1
402 | 3-02 | 12621302010 ZAEelA) 1
402 4 16701210013M UeEHE 1
402 6 14572100030 &l = E(M8X20) M8X20 4
402 6 V2173608020 LAESUZEEF(S) 4
402 7 14321200040 Bl & AT (31) 2
402 8 14151210090 ZI0OIH=EE 1
402 9 V4011600080 AT M8 1
402 10 |[V7201035022 ogl(P) P22 1
402 11 16702121012 =M0ot0IE=S 1
402 | 12 16702121023 I O (A TH/24) 1
402 13 V2173608012 AESUZEEF(S) M8X12 1
402 14 16702160090 ZdI0lE 1
402 17 16701300010 I (Hl 0] If,08X36) 8X36 1
402 18 V5901012150 2H 1.2X150 1
402 19 |V6041106004 =W E(HLT) 6004HLA1 2
402 20 | V7051400420 cadsad(y¥E) @42 1
402 21 14521302150 £ Al(BICOMP) 2
NOTE
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s g
FIG 403 INPUT GEAR Year/Month

2022-12

T475STEU

T474NC-U-403 b L_\_/_} S

NOTE
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==
FIG 403 INPUT GEAR Year/Month
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

403 1 [V7441304508 <2 2 4(D) D30458 1

403 2 | V6041106206 S IO 2 (HL1) 6206HL1 1

403 | 3 [16702110133 NIRTEEEREDNED 1

403 4 (V6001106908 SHOE 6908 1

403 5 | V7441203208 <2 2 A(D) D20328 1

403 6 | V7051400320 CEEEZE(#EHE) @32 1

403 7 | V6001106204 SHOE 6204 1

403 8 16702161012 QIZANEE 1

403 9 16702191050 2k M (15.2X21X2) 1

403 10 |V6544141813 LI =t 01 & (2Ol XI) KT141813 1

NOTE
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s g
FIG 404 4WD DRIVE GEAR Year/Month

2022-12

T475STEU

T474NC-U-404

NOTE
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==
FIG 404 4WD DRIVE GEAR Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 [V7441254708 <2 2 4(D) D254708 1
404 2 | V7051400470 Cgsgd(as) @47 1
404 3 | Vv6001106005 SHOE 6005 1
404 4 (16702610042 45 A== 1
404 5 | V6802000010 2= 5/16 2
404 6 |16702610023 4Z TSI 0(A1H/28) 1
404 7 | V7041400280 CEzE(EE) @28 1
404 8 | V6001106204 SHOE 6204 1
404 9 13022250030 ANEHAZE 1
NOTE
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==

FIG 405 MAIN CHANGE GEARS & REVERSE GEARS | YearMonth

T475STEU

2022-12

*NOT SERVICED SEPARATELY

2545-E-405

NOTE
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S/
FIG 405 MAIN CHANGE GEARS & REVERSE GEARS vear/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 V6041106305 W E(HLT) 6305HLA1 1
405 2 16702142010 £ Al(17X25X19) 1
405 | 3 [16702131021 J10(2 2l 2/42) 1
405 4 V7041400400 CEHElE(EE) 340 2
405 5 V6544202612 LIS HI O & (A Ol XI) KT202612 2
405 6 16702090021 ol B(25X51X20) 1
405 7 14482092100 A3 Z 0| HASSY 1
405 | 8 [16702131032 J1 01 (2 21 2/39) 1
405 | 8 [16702131033 I O (A TH/41) 1
405 9 V6544283313 LISt & (A Ol KI) KT283313 1
405 10 (16702130031 2+ A (27X39X08) 1
405 | 11 |16702110012 INTEREERD 1
405 | 11 |16702110013 NTERERD 1
405 12 | 14572220050 IO (&2l &E/21) 1
405 13 | 14572220060 IO (&2l &/24) 1
405 14 |V7041400350 CEHEl(EE) 35 2
405 15 | 14572220020 IO (& 2l&/29) 1
405 16 | V6041106206 W E(HLT) 6206HL1 1
405 17 [ 16702200201M HIHE HE 1
405 18 |V6041106305 W E(HLT) 6305HLA1 1
405 19 V7041400300 CEHEl(EE) 30 1
405 20 12632210020 2+ A (30X46X05) 1
405 | 21 [12632211040 J1 04 (2 2] 21/40) 1
405 23 14522090340 £ Al(30X35X28.7) 1
405 24 | 15602080224 HZ & (51X72X18) 1
405 25 12412090020 ol B(30X51X21) 1
405 26 12632210070 IO (& 2l &/36) 1
405 27 12632090340 £ Al(30X35X31.5) 1
405 28 16702211500 Il Rl el&/32) 1
405 [28-01]16702210150 I (& 2l&/32) 1
405 [28-02|16702211910 £ Al(32X34X28) 1
405 29 | V7041400500 CEHElE(EE) 50 2
405 30 |16492092001 A3 Z 0| HASSY 1
405 31 112632211010 FHES 1
405 32 116702211900 Il S8 2l &2/28) 1
405 [32-01]16702211020 IO (& 2l &/28) 1
405 [32-02|16702211910 £ Al(32X34X28) 1
405 33 15642160041 2+ A (30X46X03) 1
405 34 |Vv6041106306 W E(HLT) 6306HL1 1
405 35 |V7051400720 cadsad(y¥E) 72 1
NOTE
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==

FIG 406 SUB CHANGE GEARS Year/Month
T475STEU 2022-12
2
@\ A XY
*NOT SERVICED SEPARATELY
T474NC-U-406
NOTE
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==
FIG 406 SUB CHANGE GEARS Year/onth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

406 1 [Vv5201010022 HE(A) 10X22 2

406 2 | V2173612030 L2EFUAEEEF(S) M12X30 4

406 3 | Vv6001106207 SHOE 6207 1

406 4 (14572420021 IO (& el &2/37) 1

406 | 5 [16702421010 J| 04(24-11) 1

406 6 |16702611301 Il (A 1IH/29-28) ASSY 1

406 | 6-01 | 16702611311 D104 (2 H/29-28) 1

406 | 6-02 16702611320 £ Al(30X32X21) 1

406 7 | V6001106305 SHOE 6305 2

NOTE
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s g
FIG 407 PINION GEARS Year/Month

2022-12

T475STEU

T354-E-407

NOTE
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==
FIG 407 PINION GEARS Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 [V7041400200 CYEzE(EE) @20 1
407 2 16702611030 2t M (20X30X1.0) 1
407 3 | V6041106304 S IO & (HL1) 6304HL1 1
407 4 (14602130030 2 M (20X34X03) 1
407 5 14572412300 JI0i(& 2l Z/14) COMP 1
407 6 | V6544222613 LI =t 01 & (2 Ol XI) KT222613 2
407 7 | V7041400280 CEzE(EE) @28 1
407 8 16702410020 ol E(28X51X59) 1
407 | 9 [14572411022 J] O (A 1H/29) 1
407 | 10 | 14572411010 D104 (= H/42) 1
407 11 | V6544283327 LI =t 01 & (2 Ol XI) KT283327 1
407 12 (14572410010 2 M (28X46X03) 1
407 | 13 | 16702611011 D101 (X H/25) 1
407 14 (V7041400300 CEzE(EE) @30 1
407 15 [ 16703020040 L1 E(M33X1.5) 1
407 16 V7051400720 CEEEzd(HHEHE) a72 1
407 17 [16703180100 & (P/3.0) 1
407 | 18 | 16703180110 &(P/0.1) 2
407 19 V6341130207 HOIHZ =M 0 E (=8 30207J 1
407 | 20 |[16703180130 AHOIAHAHE 1
407 | 21 |V6341132207 HOIHZ =20 E (=8 32207J 1
407 | 23 |16703180120 & (P/0.2) 2
NOTE
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FIG 408

T475STEU

P.T.O DRIVE SHAFT

==
Year/Month

2022-12

T354-E-408

NOTE
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==
FIG 408 P.T.O DRIVE SHAFT vear/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 16702191021 PTOAI EJI( 1
408 2 | V6001106005 SHOE 6005 1
408 3 | 16702212000 2 & XI(PTO) ASSY 1
408 4 (16702171041 PTO 2d Xl = 1
408 5 | V6001106204 SHOE 6204 2
408 6 | 16702200041 Z 2H(20X30X08) 1
408 7 | V7051400950 CEEEzE(#EHE) @95 1
408 8 16702212030 =dl 0l & ASSY 1
408 9 14722212040 AE 4
408 10 |[16342212050 2d Xl SdiolE 6
408 11 15642212050 Z2d X 0A3 5
408 12 15642212060 cl & Zc0lE 1
408 13 [ 14722212070 CA=zEdol3a) 1
408 14 15642212090 g (0) 1
408 15 14722212020 A& 1
408 16 | 14722212090 UAE) 1
408 17 (14722212010 A Ol A 1
408 18 |[14462162180 a2 (B) 2
408 19 V7051400470 cCEEEzd(#HEHE) @47 1
NOTE
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==
FIG 409 P.T.O CHANGE GEARS Year/Month

2022-12

T475STEU

T474NC-U-409 34

NOTE
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==
FIG 409 P.T.O CHANGE GEARS Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 14211340190 HEE 1
409 2 | V6041106305 S IO & (HL1) 6305HL1 1
409 3 13212543530 I, 214 PTO 11 1
409 4 (V6041106306 S IO & (HL1) 6306HL1 1
409 5 14254330180 & (72) 1
409 6 | V7081400100 EglEHEE @10 2
409 7 15602231610 = E (5 E/M8X16) 1
409 8 13212540020 PTO AIZEAH|O| 1
409 9 |[16702540011M I 3(PTO) 1
409 10 |Vv6802000010 2= 5/16 1
409 11 13022250030 ANEHAZE 1
409 12 |V7201024010 OE(P) P10 1
409 13 | V6041106205 S IO & (HL1) 6205HL1 1
409 14 13212543500 I (A TH/PTO 54) 1
409 15 V7041400350 CYEzE(EE) @35 1
409 16 | 14443140041 Z 2H(35X50X2) 1
409 17 | V6001106207 SHOHE 6207 1
409 18 |79642010080 & (B) 2
409 19 (16322730030 24(0.5) 1
409 | 20 |V7051400720 CEEEzd(#EHE) a72 1
409 | 21 | 16703140011 PTO= 1
409 | 22 16322732000 A (L) ASSY 1
409 | 23 |16702555102 /O PTO =2 SET 1
409 | 24 |16702542102 2/ PTO =2 COMP 1
409 | 25 |16702432201 (R H =) CoMP 1
409 | 26 |V5801406025 AT 6X25 1
409 | 27 |V7201024012 OE(P) P12 1
409 | 28 |16702230371 =dI0lE 1
409 | 29 |V2173608016 L2EFUAEEEF(S) M8X16 1
409 | 30 |16702440070 ol E(13X17X61) 1
409 | 31 |[16702552103 PTO &l H ,of COMP 1
409 | 32 |Vv4111600120 HetM M12 1
409 | 33 |Vv4011600120 ALE LA M12 1
409 | 34 |V2013612085 L2EFUAEEES) M12X85 1
409 | 35 |13832552200GB dl i COMP , PTO/&! 1
409 | 36 16992190102 1 E(PTO) 1
409 | 36 19682190100 1 E(PTO) 1
409 | 37 |V2013608035 L2EFUAEEES) 1
409 | 38 |[V3042600080 L2EFAHEES2S M8 1
409 | 39 |Vv4111600080 HetAM M8 2
409 | 40 |Vv5601600008 AHE 8 2
409 | 41 |16702553100 =2 (236 1
409 | 47 |V3342600100 L2EFAHEII=2S M10 1
409 | 48 |Vv4111600100 HetAM M10 1
NOTE
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FIG 410

T475STEU

DIFF LOCK

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T25455T-E-410

NOTE
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==
FIG 410 DIFF LOCK YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 12643192200 CIZ=HE COMP 1
410 2 | V5801406032 AT 6X32 3
410 3 | V7201024016 OE(P) P16 1
410 4 (13003180153 LEEx 1
410 5 | V5801408060 AT 8X60 1
410 6 |Vv6041106011 S Il 0 2 (HL) 6011HL1 1
410 7 | 16703180161 dELESE 1
410 8 |[16703180022M ZILEE 1
410 9 | V4111600200 HetAM M20 1
410 10 (17973030420 ATE 1
410 11 | V2173608016 L2EFUAEEEF(S) M8X16 1
410 12 (16703180191 =dI0lE 1
410 13 V7051400750 cCEEEzd(#EHE) a75 1
410 | 14 [16703180511 2/(0/0.5) 1
410 | 15 |[16703180080 Al(LH/0.2) 6
410 | 16 [16703180090 Al(LH/0.1) 2
410 17 12633000002 cl Ol Xt = & Xl ASSY 1
410 18 |[13003180013M Cl=Z3H 0l A 1
410 | 19 | 13003180060 il 2 3] 01 (18)(RH) 1
410 | 20 | 13003180031 Bl 2 01 01(18)(LH) 1
410 | 21 |13003180040 ClZ O et(0) 2
410 | 22 | 16703180521 ACtAEQLA 2
410 | 23 |13003180200 OILIAACIAERLA 2
410 | 24 |13003180070 CZhu s 1
410 | 25 |V5801405036 A 5X36 1
410 | 26 |16703002020 JI O il & (52T) 1
410 | 27 |V2173608020 L2EFUAEEEF(S) M8X20 10
410 | 28 |[13003181202 CIZ= 24Xl COMP 1
410 | 29 |V6041106009 S IO & (HL1) 6009HL1 1
410 | 30 |[16703002012 CetolE 0L &(9T) 1
410 | 31 | 16703180181 & (RH/0.1) 2
410 | 32 [ 16703180171 & (RH/0.2) 2
410 | 33 |[16703180052M CIZAH Ol AT E(R) 1
410 | 34 |V2173610025 L2EFUAEEEF(S) M10X25 4
410 | 35 |[12643162000 g, 0d=E=s 1
410 | 36 |V2183610025 L2EFUAEEES(SP) M10X25 2
NOTE
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==

Year/Month

2022-12

TRANSMISSION REAR CASE

FIG 411

T475STEU

2540NC-E-411

NOTE
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==
Year/Month
FIG 411 TRANSMISSION REAR CASE cariMo
202212

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

411 1 14942400013F clHEHADIEAN Ol A(F X) 1

411 1 14942400014F CIHEHADIEHOIA 1

411 2 | V3043600120 L2EFAHEES2SE M12 4

411 3 | Vv4011600120 ALEOA M12 4

411 4 (V2173612040 L2EFUAEEEF(S) M12X40 8

411 5 | V2513412045 AHEEZEE2E M12X45 2

411 6 |Vv5201010022 HE(A) 10X22 2

411 7 | V2514412040 AHEEZEE2E M12X40 2

411 7 | V2513412045 AHEEZEE2E 2

411 | 10 |11103062000 22 &2 0l KIASSY 1

411 12 (16701015001 Ot =2 Z1ASSY 1

411 | 13 [14273170040 24(M14) 4

NOTE
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FIG 412 REAR AXLE HOUSINGS (1)

==
Year/Month

T475STEU

2022-12

2545NC-E-412

NOTE
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==
Year/Month
FIG 412 REAR AXLE HOUSINGS (1)
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 1 [V2514410060 AHEEZEE2E M10X60 4
412 2 | V2514410050 AHEEZEE2E M10X50 4
412 3 | Vv4011600100 ALE2LA M10 10
412 4 [V3043600100 L2EFAHEES2S M10 8
412 5 | V2173610060 L2EFUAEEEF(S) M10X60 8
412 6 |12523201000 ot & (W=/LH) SUB ASSY 1
412 7 12523202000 ot & (U =/RH) SUB ASSY 1
412 8 | V2514410028 AHEEZEE2E M10X28 4
412 9 | V5201010022 HE(A) 10X22 4
412 10 [V2013610130 LEFUHEEES) M10X130 2
412 11 | V2174610050 L2EFUAEEEF(S) M10X50 10
412 12 13836264100 S i3l COMP, RH/OIZ2E 1
NOTE
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==

Year/Month

2022-12

REAR AXLE HOUSINGS (2)

FIG 413

T475STEU

FIG. 307-04

2545NC-E-413

NOTE
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==
Year/Month
FIG 413 REAR AXLE HOUSINGS (2)
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 12383200011M 2|0l M= 6tRE 2
413 2 | V7051400800 CEEEZE(HEE) @80 2
413 3 | V6041106208 S IO & (HL1) 6208HL1 2
413 4 V7041400400 CEEZTH(FE) @40 2
413 5 16703230012 Z I LI A(10/LH) 1
413 6 | 12383240020 2 [0, 54T 2
413 7 | V6041106209 S IO & (HL1) 6209HL1 2
413 8 | 12383240050 AEE 2
413 9 | V7051400900 CEEEZE(#HEE) 2
413 10 | 12383240040 QYH(XUE) 2
413 12 12383240010 2l 8 AIEE 2
413 14 (V6001106210 SHOE 6210 2
413 | 30 |[16703230024 E Il LI 2110/(RH) 1
413 | 33 |12383240030 Z 2H(50X60X238) 2
NOTE
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FIG 414

T475STEU

MAIN CHANGE LEVER

==
Year/Month

2022-12

910 11 12 13

< 2
?é 22
< 34
@_41
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32 gm Lg—33

T474-1-414

NOTE

- 157 -




==
FIG 414 MAIN CHANGE LEVER Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 1 14942230330M HEFEE) 1
414 2 | Vv5201010022 HE(A) 10X22 2
414 3 | v4011600080 ALE2LA M8 4
414 4 (V2013608060 L2EFUAEEES) 4
414 5 |[14572230320M HEY 1
414 6 |15602231600 = E (4 E/A EM8X16) 1
414 6 |15602231610 = E (5 E/M8X16) 1
414 7 | V7441142508 <2 2 A(D) D14258 1
414 8 | V7051400250 Cagsgd(ds) @25 1
414 9 16702244300 %2 & (L) comP 1
414 10 |V5801406025 AT 6X25 1
414 11 [ 16702240060 £ Al(12X14X08) 1
414 12 (16702234300 FH=E 523! COMP 1
414 13 [ 16702233500 H=2Z 5(2) COMP 1
414 14 | V3002600060 FELUHEES1S M6 2
414 15 V2173608016 L2EFUAEEEF(S) M8X16 1
414 16 | 16702230371 =dI0lE 1
414 17 | 16702244202 Bl (3=H =) COMP 1
414 18 [ 16702240051 = E(M6X45) 1
414 19 (15603142910 £ Al(16X18X15) 2
414 | 20 |12642552201GB FH = H(&)ComMP 1
414 | 21 |V3342600100 L2EFAHEII=2S M10 1
414 | 22 13822442400 E=H0(F=EH) 1
414 | 23 |V6802000010 2= 5/16 2
414 | 24 13022250030 ANEHAZE 2
414 | 25 |16702230023M E(1-2H) 1
414 | 26 |16702230300 A ZE AHOI(E) 1
414 | 27 |16702230043M ZI(FEz/AAR) 1
414 | 29 |16702232001 & FHESET 1
414 | 30 |V2173608025 L2EFUAEEEF(S) M8X25 2
414 | 31 |12642244100 dl (== &£)COoMP 1
414 | 32 |V2013608035 L2ESUAEEE ) M8X35 1
414 | 33 |V3042600080 L2EFAHEES2 M8 1
414 | 34 |Vv4111600100 HetAM M10 1
NOTE
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FIG 415 SUB CHANGE LEVER

T475STEU

==
Year/Month

2022-12

T474NC-U-415

NOTE
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==
FIG 415 SUB CHANGE LEVER Year/Month
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 1 16702432002 2SET (R %) 1

415 2 | 16702432102 S COMP(REE) 1

415 | 3 [16702432201 of (2 # %) COMP 1

415 4 (V5111006036 AZSSHOIHE 1

415 5 | 16702440021 SE(RH L, 275) 1

415 6 | V5601600008 AHE 8 2

415 7 | V4111600080 HetAM M8 2

415 8 |Vv4011600120 ALE2LA M12 1

415 9 | V2013612085 L2EFUEEES) 1

415 10 |[16702440070 ol E(13X17X61) 1

415 11 V4111600120 HetAM M12 1

415 12 (12642443100 8= ditHcomp 1

415 13 | V3342600100 L2EFAHEII=2S M10 1

415 14 13832442400 EHO(RESH) 1

415 15 V6802000010 2= 5/16 1

415 16 | 13022250030 ANEHAZE 1

415 17 [ 16702430010M ZI(RHEE) 1

415 18 |V7081400100 EglEHEE @10 2

415 19 (16702430022 ANEZE AHO 1

415 | 20 |V2173608016 L2EFUAEEEF(S) M8X16 1

415 | 21 | 16702230371 =dI0lE 1

415 | 23 |V7201024012 OE(P) P12 1 B

415 | 24 |V4111600100 HetAM M10 1

NOTE

- 160 -




s g
FIG 416 REVERSE LINK Year/Month

2022-12

T475STEU

T4TANC-U-416

NOTE
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==
Year/Month
FIG 416 REVERSE LINK car/Mon
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

416 1 16702250060 AHIONAIEZE /I A) 1

416 2 | V6802000010 2= 5/16 1

416 3 13022250030 ANEHAZE 1

416 | 4 [16702140012M FENEEEE) 1

416 5 |16702230371 =dI0lE 1

416 6 | V2173608016 A2EFAEEES(S) M8X16 1

416 7 | 16702252000 2h(cl B £) SET 1

416 8 | V7201024012 OE(P) P12 1

416 9 | V5111006036 AESSHIOIHE 6X36 1

416 10 [16702252500 2t ComMP 1

416 11 [ 16702252301 < = COMP 1

416 12 14256210040 OtLIAS & X (9) 1

NOTE
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FIG 417

T475STEU

REVERSE CHANGE LEVER

==
Year/Month

2022-12

2540NC-E-417

NOTE
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==
Year/Month
FIG 417 REVERSE CHANGE LEVER car/Mon
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

417 1 12622832000GB dl (M E)CoMP 1

417 2 | V7041400140 CEEZFH(FE) @14 1

417 3 | 14276010030 2k AF(15X24X2) 2

417 4 (14521170040 g, elsa 1

417 6 |12642152000 A Ol S (2l tH A)ASSY 1

417 6 |12632152000 A Ol S (2l tH A)ASSY 1

417 7 | 14322420010 2l 1

417 8 | V4111600080 HetAM M8 1

417 9 | Vv5001920020 =g 2X20 1

417 10 [V2173608016 L2EFUAEEEF(S) M8X16 1

417 11 (16702150014 ZdO0IE, HE 1

417 12 V2183608016 LEFUEEES(SP) M8X16 3

NOTE
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==
FIG 418 4WD CHANGE LEVER Year/Month

2022-12

T475STEU

10

@1

T303/353NC-E-418

NOTE
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==
Year/Month
FIG 418 4WD CHANGE LEVER cariMo
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
418 1 16703122102 Al 2 E 2/ (4WD)COMP 1
418 1 16703122103 Al 2 E 2/ (4WD)COMP 1
418 2 | V7201024012 OE(P) P12 1
418 3 | 16702622102 2 COMP(4WD) 1
418 3 | 16702622103 2 COMP(4WD) 1
418 4 (16702230371 =dI0lE 1
418 5 | V2173608016 L2EFUAEEEF(S) M8X16 1
418 6 | V5801406025 A 6X25 1
418 7 | V4111600080 HetM M8 1
418 8 | V5601600008 AHHE 8 1
418 9 |14942632110GB 4WD ciltH 1
418 10 (16702190060 _1&(4wD) 1
418 11 | V3342600100 L2EFAHEII=2S M10 1
NOTE
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5, L& E W= PART NO.T5

FIG 501 FRONT AXLE BRACKET
FIG 502 FRONT DIFF. GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)
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FIG 501

T475STEU

FRONT AXLE BRACKET

==
Year/Month

2022-12

NOTE
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==

FIG 501 FRONT AXLE BRACKET Year/Month
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC REMARKS

501 1 10981021000ED T COMP, s 1

501 2 10989049200 1549 JEF(LH %/T475) 1

501 2 10989049201 SAHE EULHS 1

501 3 V5502040093 selol el 4

501 4 V2173612040 Eg=: %%*%EF.'_%(S) M12X40 12

501 5 14251320150 HEE 1

501 6 V7041400250 CH™ %%%‘(5 %) 1

501 7 13824100010 C2loIBAMEE 1

501 8 V7041400250 CcC™ %%%‘(5 %) 1

501 9 14251320150 HEE 1

501 10 [V2323606016 Y, IF%%%‘%E(SP) 1

501 11 13824102300GB 4WD = 7H B COMP 1

501 12 V2183608016 Eg=: %%*%EE'_%(SP) M8X16 2

501 13 V2173612030 Eg=: %%*%EF.'_%(S) M12X30 7

501 14 (14273170040 L (M14) 12

NOTE
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FIG 502 FRONT DIFF. GEARS & SHAFT

T475STEU

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T303/353NC-E-502

NOTE
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==
FIG 502 FRONT DIFF. GEARS & SHAFT Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 |[V7441256210 <2 2 4(D) D256210 1
502 | 2 [16704112001 VEEENEETIENE) 1
502 | 2 [16704112002 EEENEEIETED 1
502 | 2 [16704112002 VEEENEETENE) 1
502 | 3 [16704112010 NENE) 1
502 | 3 [16704112011 NENEEI) 1
502 | 3 [16704112010 NENE) 1
502 | 3 [16704112011 NENNE) 1
502 | 3 [16704112011 NENE) 1
502 | 4 16704112110 il & D1 01 (23) 1
502 | 4 |16704112111 B & 01 01(23) 1
502 | 4 16704112110 il & D1 01 (23) 1
502 | 4 |16704112111 i & 01 01(23) 1
502 | 4 [16704112111 2 J101(23) 1
502 5 | 16704310031 ZTHEQZAOIA 1
502 5 | 16704310031 ZTHEQZAOIA 1
502 6 |16704320020 XSOl &(12) 2
502 6 |16704320020 XSOl &(12) 2
502 7 | 14273010050 oL ActAEZ e 2
502 7 | 14273010050 oL ActAEZ e 2
502 8 16704310160 XS AFOIE D1 01(20) 2
502 8 16704310160 XS AFOIE D1 01(20) 2
502 9 | 16704320050 AHAEQLA 2
502 9 | 16704320050 AHAELA 2
502 10 |V5801405025 A 5X25 1
502 10 |V5801405025 AT 1
502 11 (16704110060 AsHLIAs 1
502 11 (16704110060 AsHLIAS 1
502 12 | V5801403025 AT 3X25 1
502 12 | V5801403025 AT 1
502 13 V6001106212 SHOE 6212 1
502 13 V6001106212 SHOE 1
502 14 17994420060 CYEzE(EE) 1
502 14 17994420060 CYEzE(EE) 1
502 15 V7051400620 Cgsgd(as) 62 1
502 16 | 14254310080 & (A) 1
502 | 17 [14152050160 Al(B) 1
502 18 |[15024320020 HAFZ2=Hd 2
502 19 (16704112120 Zct 1
502 | 20 |14884110090 H E(M30) 1
502 | 21 |V6001106211 SHOE 6211 1
502 | 22 |16704110121 2FA Y 2
NOTE
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FIG 503

T475STEU

==
FRONT AXLE HOUSING Year/Month

2022-12

*NOT SERVICED SEPARATELY

T474-U-503

NOTE
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==
FIG 503 FRONT AXLE HOUSING YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 14524322000M TEE Hs=oteE 1
503 2 12394125100 2 ASSY 1
503 3 | V7811600008 =d (AL HI0I1H) R1/2 1
503 7 | 16704362201 Il 2 0l £(R)ASSY 1
503 | 7-01 | 16704362211M LI 20 E(R) 1
503 | 7-02 | 16704362221 £ Al(75X80X30) 1
503 | 7-03 | V7631500000 JdelALIZ(B-PT) 1
503 10 |V2004616050 FEA=SEES) M16X50 2
503 11 | Vv4011600160 ALE LA M16 2
503 12 |V7201035040 OE(P) P40 1
503 13 (V7211031080 OE(G) G80 1
503 14 16704310040 AH Ol AR 1
503 | 15 | 16704332101 I = 0 £ (F)ASSY 1
503 |15-01|16704332111M LI 20l E(F) 1
503 |15-02| 16704332220 £ Al(50X55X20) 1
503 |15-03| V7631500000 JdelALIZ(B-PT) 1
503 18 | 16704020020 A H Ol A (F) 1
503 19 (V7211031055 OE(G) G55 1
503 | 20 |V2014616050 L2EFUAEEEST) M16X50 1
503 | 21 |V3052600160 L2EFAHEE SIS M16 1
503 | 22 |14444120090 A 2k AF 1
503 | 23 |V2173612040 L2EFUAEEEF(S) M12X40 4
503 | 24 |14051060030 2| 8K 2HAF M12 2
NOTE
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S/
FIG 504 FRONT GEAR CASE (1) Year/Month

2022-12

T475STEU

T303/353NC-E-504

NOTE
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==
FIG 504 FRONT GEAR CASE (1) Year/Month
T475STEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 16704340010M Z S SHOIA(A) 2

504 2 | 16704340021 IO (Hll &,9) 2

504 2 | 16704340020 IO (Hll &,9) 2

504 3 | V6041106208 S IO & (HL1) 6208HL1 2

504 4 (V5201012020 HE(A) 12X20 4

504 5 | V2024614040 L2EFAEEOIE) M14X40 10

504 6 | V4011600140 ALEOA M14 10

504 7 | 16704340031 IO (Ml &, 16) 2

504 7 | 16704340030 IO (HIl &, 16) 2

504 8 | V6001106207 SHOE 6207 2

504 9 16704130010 AFE E(480) 1

504 10 (16704130020 AFE E(296) 1

504 11 | V7051400800 cCEEEzd(#HEE) 80 2

504 12 (16704320030 Z 2H(68X80X2) 2

504 13 V7231020110 OE(S) S110 2 B

504 14 16704130080 HHLZAGHRE 2

504 15 [ 16704340040 0l 1 LI Z2 HASSY 2 B

504 16 |V6001106014 SHOE 6014 2

504 17 | V7231020115 Og S115 2 B

504 18 |V7051400950 CEEEzd(#EHE) 95 2

504 19 [Vv6001106012 SHOE 6012 2

504 | 20 |V7041400600 CEEzE(EE) 60 2

NOTE
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FIG 505

T475STEU

FRONT GEAR CASE (2)

==
Year/Month

2022-12
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==
FIG 505 FRONT GEAR CASE (2) Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 13824342100M z &30l A(B.RH) 1
505 2 [ 13824342000M Z & SH 0l A(B.LH) 1
505 3 | 16704130050 AEE(192) 2
505 4 (16704130100 IO (HIl 2. 11) 2
505 5 | V6041106308 S IO & (HL1) 6308 2
505 6 |16704330180 2 (90) 2 C
505 7 | V7811600006 =d (AHZHI0I1H) R3/8 4
505 8 | 16704130060 & (75X90X2) 2
505 9 | V7051400900 CEEEZE(HHEE) 90 2
505 10 |V2014612030 L2EFUAEEES) M12X30 2
505 11 | V3042600120 L2EFAHEES2S M12 2
505 12 [ 16704340080 HI & 1 01 (41) 2
505 13 V7041400500 CEEZFH(FE) 50 2
505 14 | 16004340040 =k 2
505 15 V6041106208 S IO & (HL1) 6208HL1 2
505 16 V6001106210 SHOE 6210 2
505 17 | 16704340130M ENIENH 2
505 18 [ 16704340150 o-g 2
505 19 V2173608025 L2EFUAEEEF(S) M8X25 20
505 | 20 |16704340070 MNIEE) 2
505 | 21 | 16709510081 2t M (50X67X2) 2
NOTE
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6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 GEAR PUMP
FIG 602 CYLINDER CASE

FIG 603 LIFT ARM

FIG 604 CYLINDER

FIG 605 POSITION LINK (1)

FIG 606 POSITION LINK (2)

FIG 607 CONTROL VALVE

FIG 608 POSITION LEVER

FIG 609 HYDRAULIC PIPE (1)
FIG 610 HYDRAULIC PIPE (2)
FIG 611 EXTERIOR HYD. VALVE
FIG 612 3-POINT LINK

FIG 613 HITCH & COVER

FIG 614 EXTERIOR POSITION LEVER
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198
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FIG 601

T475STEU

GEAR PUMP

==
Year/Month

2022-12

NOTE
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==
FIG 601 GEAR PUMP Year/Month
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

601 1 13875103100 Jl 01 & Z(13X7.2CC) ASSY 1

601 2 | 14045030060 gyoml 1

601 3 | V2183608040 L2EFUAEEES(SP) M8X40 1

601 4 (V2013608170 L2EFUAEEES) M8X170 2

601 5 |Vv4011600080 ALE2LA M8 3

601 6 |Vv4111600080 HetAM M8 4

601 7 |V3042600080 L2EFAHEES2S M8 1

NOTE
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FIG 602 CYLINDER CASE Year/Month
T475STEU 2022-12
14
15
16
b 17
)
T303/353NC-E-602
NOTE
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FIG 602 CYLINDER CASE Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 16705010014M AOIA (&) 1
602 1 16705010015M AOIA (&) 1
602 1 16705010016M AOIA (&) 1
602 1 16705010017M AOIA (&) 1
602 2 | V2173608045 L2EFUAEEEF(S) M8X45 6
602 3 | V2173610030 L2EFUAEEEF(S) M10X30 10
602 4 (V5201010022 HE(A) 10X22 2
602 5 [17995010081M HHOIAHEELE) 1
602 6 | 17995050090 £ Al(50X55X40) 1
602 6 | 17995050090 £ Al(50X55X40) 2
602 7 | V7212031050 OE(G) G50 2
602 | 7 [Vv7211031050 02 (G) 1
602 8 16705010110 el e 1
602 8 16705010110 el e 2
602 9 | 17994360221 ZYUEHO ECIN) 1
602 10 (17131049210 SASE 11 1
602 11 (19021024300 S 2 (530) 1
602 12 | V7801000002 Sd W(FZLHHOIH) R1/8 6
602 13 37371720090 Ol elotLl A 2 & Z(ot) 1
602 14 15184322500 Q2 ASSY 1
602 15 [16705010020 £ Al(45X50X40) 1
602 | 16 |V7211031045 02 (G) 1
602 17 [ 17995010110 el 1
NOTE
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FIG 603 LIFT ARM

T475STEU

==
Year/Month

2022-12

FIG. 602-00D

FIG. 604-06

T303/353NC-E-603

NOTE
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==
FIG 603 LIFT ARM YearMonth
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

603 1 16705020012M CIEZE NEE 1

603 2 [16705020020M J#HICIEE) 1

603 3 | 17995020030 PSR, 1

603 4 (V2173608016 L2EFUAEEEF(S) M8X16 1

603 5 |[16705022100M 2 ZEXE 1

603 6 |16705022100M 2 ZEXE 1

603 7 | V7041400450 CEEZTH(FE) 45 2

NOTE
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FIG 604 CYLINDER

==
Year/Month

T475STEU

2022-12

T303/353NC-E-604

NOTE
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==
FIG 604 CYLINDER Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 16705022300 2 8l 4 COMP 1
604 2 | V7201024014 Og(P) P14 1
604 3 | V7201057070 OE(P) P70 2
604 4 [16705050060 el 2
604 5 |[16705030050M REUAE 1
604 5 [11105030051M REUAE 1
604 6 |17995031000 oA &E 25 ASSY 1
604 6 |17995030061M InAg 28 1
604 | 6-01 | 17995030061M InAg 28 1
604 | 6-02 | 17995030070 S Al 1
604 8 | V2024612050 L2EFAEEOIE) M12X50 3
604 9 |Vv4011600120 ALE2LA M12 3
604 10 [V2173608016 L2EFUAEEEF(S) M8X16 1
604 11 [ 17995031500 = E CcomP 1
604 12 | 15640040001 ST WE ASSY 1
604 13 | K2310040070 HAEMN DKI11217 1
604 14 V7201124022 OE(P) P22 1
604 15 V7201124016 OE(P) P16 1
604 16 | 15605070070 LE=E2/reE) 1
604 17 | V1112606040 S S Z2LEAL M6X40 1
604 18 |Vv4011600060 ALE2LA M6 1
604 19 |V3042600100 L2EFAHEES2S M10 1
604 | 20 |16705030030 MIE(=Zc2l  /76) 1
NOTE
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FIG 605

T475STEU

POSITION LINK (1)

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 605 POSITION LINK (1) ear/Mo
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

605 1 16705022200 Zdidl ACcoMP 1

605 2 | V2013608050 L2EFUAEEES) M8X50 1

605 3 | V3043600080 L2EFAHEES2SE M8 3

605 4 (V7081400060 EgEHEE 6 4

605 5 17995041100 2 3 (W E)comp 1

605 6 | 17995040121 AE 1

605 7 | 17995040130 2= 1

605 8 | 17995041400 2" 3)compP 1

605 9 | 17995040150 g3 ZE) 1

605 | 10 | 17995040160 () 1

605 | 11 | 17995040170 E4M 1

605 | 12 | 17995040131 2= 1

NOTE
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S/
FIG 606 POSITION LINK (2) Year/Month

T475STEU 2022-12

|

T303/353NC-E-606

NOTE
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==
FIG 606 POSITION LINK (2) Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 | 1 |16705011201 AFELE(Z X &)COMP 1
606 2 | V7201019009 OE(P) P9 2
606 3 | 17995060050 & =3 (B)COMP 1
606 4 (V7081400060 EglEHEE 6 3
606 5 16705010030 NEZEENREE) 1
606 6 | V7081400090 EgEHEE 8 4
606 7 | 17995060061 g3 1
NOTE
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FIG 607 CONTROL VALVE Year/Month
T475STEU 2022-12
6 T303/353MC-E-607
NOTE
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==
FIG 607 CONTROL VALVE Year/ilonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 17995050100 HeolAEZE W= 1
607 1 17995050101 eE /N AHEE 1
607 2 | 16700070000 gl ZWEASSY 1
607 3 | V2173608045 L2EFUAEEEF(S) M8X45 3
607 4 (16705060060 =LI= 2
607 5 16705062400 ItOl = (& & ) coMP 1
607 6 | V7811600006 =d (AL HI0I1H) R3/8 1
NOTE
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FIG 608 POSITION LEVER

T475STEU

==
Year/Month

2022-12

T303/353NC-E-608

NOTE
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==
FIG 608 POSITION LEVER YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 15605110054 Z1&(03X17X97) 1
608 2 | V7081400120 EglEHEE 12 1
608 3 | V7081400080 EglEHEE 8 2
608 4 (13835062200 EZ X &dH comP 1
608 5 | 16705060051 BE(E X&) 1
608 6 |16705060010 AQE EXHA 1
608 7 | V3043600100 L2EFAHEES2S M10 4
608 8 | 16705060030 INPNR=1=V 1
608 9 16705060020 XX = E1 2
608 10 |[Vv4011600100 AT QLA M10 3
608 11 (17995070170 =dl 0l E(D) 1
608 12 (17995070180 AE 1
608 13 V7081400090 EglEHEE 8 1
608 14 (17995070200 =dl0IE(A) 1
608 15 [ 17995070211 OF & 2H(A) 2
608 16 | 16705062301 2 (& X &)comp 1
608 17 | 17995070270 £ Al(16X18X33) 1
608 18 |[15603160025 FE(&EdI0IE,80) 1
608 19 (V1122605012 SIS EAIZ2LEAL M5X12 1
NOTE
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FIG 609

T475STEU

HYDRAULIC PIPE (1)

==
Year/Month

2022-12

NOTE
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==
FIG 609 HYDRAULIC PIPE YearMonth
(1)
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 2 | 18027090400 BHE S I 40 24 2
609 6 |13835412101GB 20 IOl Z COMP, P 1
609 6 |13835412102GB 20 IOl X COMP, P 1
609 7 | 13835412201GB 20 IOolZ COMP, T 1
609 7 | 13835412202GB 20 IOl Z COMP, T 1
609 8 13835152330 = & S A (1400)ASSY 1
609 11 [ 17405100011 BB SA 1
609 12 | 14835182001 PTO% EASSY 1
609 |12-01|14725182101 PTO &S 1
609 |12-02| 15640090001 gl Z8WE ASSY 1
609 |12-03| 14725182210 Ed0E 2L 1
609 13 | 14444080062 Z 4 1
609 14 (17407362300 & 2 (PF3/8,PF1/2) 1
609 15 (16705100100 2 2 (PF3/8XM16) 1
609 16 | 16705104201 1} Ol Z(PTO)COMP 1
609 17 (14945104702 ItO0l = (& el bl el/=) cCOMP 1
609 18 |Vv4011600080 ALE2LA M8 3
609 19 |V2013608090 L2EFUAEEEST) M8X90 3
609 | 20 |16995304000 7UL22g) 1
609 | 21 |16705105000 S22 H ASSsY 1
609 | 23 |V7211031045 O0E(G) G45 1
609 | 24 |V2183610025 L2EFUHEEES(SP) M10X25 2
609 | 25 |16995304000 7L22g) 1
609 | 26 |14944050100 2 5B (PF3/8XM16,45) 1
609 | 28 |13267060022 CdeEd 1
609 | 32 |V2173608016 L2EFUAEEEF(S) M8X16 2
609 | 33 |13835413101GB Z 0 Eci3! comp 1
609 | 35 |12924070010 = & S A (550)ASSY 1
609 | 36 |17974072500 = &S A(510)ASSY 1
609 | 36 |13825152200 =& S A(570)ASSY 1
609 | 38 |V2173608085 L2EFUAEEEF(S) M8X85 2
609 | 39 |V4111600080 HetAM M8 4
609 | 40 |V3042600080 L2EFAHEES2S M8 2
609 | 41 |13827753000 SHBE suB 1
609 | 42 |13827752000 SHYE X0 AE ASSY 1
609 | 43 |13835163000 ctOIZ B ASSY 1
609 | 44 |13877752100 SHYE ASSY 1
609 | 45 |13827752300 Z 0l A8 I 0l 2 ASSY(790) 1
609 | 46 |13827752400 Z 0l A8 70l 2 ASSY(810) 1
609 | 47 |13827752200 Z0lAE dlH suB 1
609 | 49 |V7201135024 OE(P) 1
NOTE
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FIG 610

T475STEU

HYDRAULIC PIPE (2)

==
Year/Month

2022-12

NOTE

-197 -




==
Year/Month
FIG 610 HYDRAULIC PIPE (2)
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 1 13805102401GB S2I0lZ comP , EX 1
610 2 | V7231020026 O&(s) 1
610 4 (V2173608050 L2EFUAEEEF(S) M8X50 2
610 5 18027090400 BHE S I 40 24 2
610 6 |15605150031 < 2(100) 1
610 7 | 13835104801GB S & Itol = comP 1
610 8 | V2183608020 L2EFUEEES(SP) M8X20 1
610 9 | V2183610020 L2EFUAEEES(SP) M10X20 1
610 | 10 |36313530021 NEE=RED) 1
610 11 [ 13805104101GB 0l el IOl = comp , & 1
610 12 |V7201124020 OE(P) 1
610 13 V2113606025 F2=E(S) M6X25 3
610 14 (V2173608016 L2EFUAEEEF(S) M8X16 1
610 15 [13831412600GB Sci3l comp , EH 1
NOTE
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FIG 611 EXTERIOR HYD. VALVE

T475STEU

==
Year/Month

2022-12

T474-U-611

NOTE
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==
Year/Month
FIG 611 EXTERIOR HYD. VALVE cariMo
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 1 13815082000 2 F R Y E(2P) SUB ASSY 1
611 2 [ 17995080970M HHERERE) 1
611 3 | 17995080951 2| 2 = 2 Y 5 (DETENT) 1
611 4 [V3043600100 L2EFAHEES2S M10 2
611 5 17407362300 & 2 (PF3/8,PF1/2) 1
611 | 6 |16995152360 R 2
611 7 | 17995080201 =mLI2(1/2) 2
611 8 | 13305080890 AHEZE(90) 2
611 9 |Vv4011600100 ALE LA M10 2
611 10 |[10545125200GB diti COMP , 2|22 & 1
611 11 | V2173608025 L2EFUAEEEF(S) M8X25 1
611 12 | 14445070030 dlt & &0l 1
NOTE
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FIG 612

T475STEU

3-POINT LINK

E/E
Year/Month

2022-12

— 14,23

NOTE

-201 -




==
FIG 612 3-POINT LINK Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 12393172000GB S23 B3 comp 1
612 2 | Vv4011600140 ATEOLA M14 4
612 3 | V3043600140 L2EFAHEES2SE M14 2
612 4 (V2014614035 L2EFUAEEES) 2
612 5 | V2514414030 AHEEZEE2E M14X30 2
612 7 10525142500 el 3a) =8 2
612 | 7-01 | 10525142520 Mg g 2
612 | 7-02 | 10525142510 MAasMxe 2
612 | 7-03 | 16705142520 HMIAHME AFZ2 2
612 | 7-04 | 17705254200 2l X & M14 2
612 | 9 [79636110030 T (12X48) 2
612 10 |[16735240060 A X2 (45) 2
612 12 V4011600160 ALE2LA M16 2
612 13 | V3013600160 FEAHEES23 M16 2
612 14 | 10525262300GB 2 01 & ZASSY(LH) 1
612 14 [ 10525262301GB ots & 3 ASSY, LH 1
612 |14-01]| 10525262310 ot£ & = SUB, LH/FR 1
612 |14-02| 10525262320 ot£ & = SUB, LH/RR 1
612 |14-03| 15155262330 oI AZY 1
612 |14-04| 15155262340 2l 22X56 1
612 |14-05|V4111600220 HetAM M22 1
612 |14-06|V5001940035 =g 4X35 1
612 |14-07| 15155262350 E=&0I 1
612 |14-08| 15155262360 A 1
612 15 [ 10525243000GB 2l ZEZE(LH) COMP 1
612 | 16 |15605260014 T (16X51) 2
612 17 | V4111600160 HetAM M16 2
612 18 |V5601600160 AHHE 2
612 19 (12385142200 £l (LH) COMP 2
612 | 20 |V2173612030 L2EFUAEEEF(S) M12X30 4
612 | 21 | 16735243500 2l 2
612 | 22 | 16735240060 A X2 (45) 2
612 | 23 |10525262200GB 2 01 & = ASSY(RH) 1
612 | 23 |10525262201GB ot& & 3 ASSY, RH 1
612 |23-01| 10525262210 ot£ & 3 SUB, RH/FR 1
612 |23-02| 10525262220 ot£ & 3 SUB, RH/RR 1
612 |23-03| 15155262330 oI ALY 1
612 |23-04| 15155262340 2l ,22X56 1
612 |23-05|V4111600220 HetAM M22 1
612 |23-06|V5001940035 =g 4X35 1
612 |23-07| 15155262350 E=&0I 1
612 |23-08| 15155262360 AT 1
612 | 24 |10525244000GB 2l Z E 2 E(RH)ASSY 1
612 |24-01]| 10525145200 i 3(oth)COMP 1
612 |24-02| 16705145100 =2l 2 compP 1
NOTE
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==
Year/Month
FIG 612 3-POINT LINK
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 |24-03| 10525145300 I F(2H)COMP 1
612 |24-04 V3023600220 FEAHEES3S 1
612 | 25 |15605250030 B =(470) 1
612 | 26 |16505245501GB = & JASSY 1
612 | 26 |16505245502GB &= & 3 ASSY 1
612 |26-01| 16505245510 & 2 = COMP(RH) 1
612 |26-02| 16505245520 & 2 = COMP(LH) 1
612 |26-03| 14555140251 BEHZE XE(ESE) 1
612 |26-04| 16505245530 F2UHE 1
612 |26-05| 15645220020 £1(19X95) 1
612 |26-06| 15645220011 £1(19X86) 1
612 |26-07| 14445140051 ofl o1 £1(19) 3
612 | 27 |12385142300 £l (RH) COMP 1
612 | 28 |12396251100 s2d3d =3 1
612 | 29 |V4111600160 HetAM 1
612 | 30 |V5001920020 =g 1
NOTE
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k!
FIG 613 HITCH & COVER Year/Month
T475STEU 2022-12
Forward

T393MC-E-613

NOTE
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==
FIG 613 HITCH & COVER Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
613 1 14443140091 PTO= & 1
613 2 | V2183608016 L2EFUHEEES(SP) M8X16 2
613 | 3 [13605200012GB | HH (& E) 1
613 4 (V2173608016 L2EFUAEEEF(S) M8X16 4
613 5 |16703172201GB CZ2dt EH3! coOMP 1
613 6 | V4011600140 ALEOLA M14 6
613 7 | V2013614035 L2EFUAEEES) M14X35 4
613 8 | V2514414030 AHEEZEE2E M14X30 2
613 9 |13602470010GB C 24t 1
613 10 |[13602470020GB olXIg3 1
613 11 [ 15062470050 c24HE 1
613 12 14215020020 ! 1
613 13 V2003616070 FEA=SEES) M16X70 2
613 14 15189240160 LI 2 E(M16) 2
613 15 [ S0973063031 ZIASSY 1
613 16 | 15252470010 FEDNR 1
613 17 | V2013610030 L2EFUEEES) M10X30 1
613 18 |V3043600100 L2EFAHEES2S M10 1
613 19 |V3043600140 L2EFAHEES2S M14 2
NOTE
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FIG 614

T475STEU

EXTERIOR POSITION LEVER

==
Year/Month

2022-12

- ) ’_!

NOTE
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==
FIG 614 EXTERIOR POSITION LEVER Year/Month
2022-12

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

614 1 13871120090 &80, 2% 2XH 1

614 2 | 13832872200GB ditH comP , 2| & EX|A 1

614 3 | 15602870024 £ Al(16X24X15) 2

614 4 (36212110030 HAE 2 24M 1

614 | 5 [V7041400160 EEEEER) 1

614 6 |18025070702 EZ X & HOIE ASSY, 2% 1

614 7 | 14322420010 gl 2

614 8 | V5001925020 gl 2

614 9 | V4111600080 HetM M8 3

NOTE
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7. NNEGIE/IH B! PART NO. T7

FIG 701 HOOD FRAME

FIG 702 HOOD

FIG 703 EXTENSION COVER
FIG 705 DASHPANEL

FIG 708 FRONT & REAR MOUNTING
FIG 709 SEAT & MAT

FIG 710 DOOR

FIG 711 FRONT GLASS

FIG 712 REAR GLASS

FIG 713 SUB FENDER & COVER
FIG 714 MIRROR

FIG 715 HEATER & AIR-CON
FIG 716 HEATER & AIR-CON
FIG 717 FENDER COVER

FIG 718 ROOF

FIG 719 CABIN INTERIOR
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FIG 701 HOOD FRAME Year/Month

2022-12

T475STEU
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==
FIG 701 HOOD FRAME Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 13831031100GB Ty COMP , EEHE 1
701 2 V2183608020 AL EEES(SP) M8X20 2
701 3 13831811400GB Szl il el & 1
701 3 13831811500GB Si=! cCOMP , BHE 2l 1
701 4 V2183608020 AESLUZEEES(SP) M8X20 1
701 5 13831613200GB B3 comp , € dl0] 1
701 6 V2183608020 AESLUZEEES(SP) M8X20 4
701 7 113831030700 ol=d0IE,B 1
701 8 13831030800 o1=240lE, C 1
701 9 V3013600060 FAHEBE=E2S M6 2
701 10 | V2123606016 =2 = E(SP) M6X16 2
701 13 V2183606016 AU EEES(SP) M6X16 2
701 14 113831613400GB Sd3a, FX 1
701 15 V2323606020 A EEL=E(SP) 1
701 16 | 10986024300 2 & COMP, OPEN 1
701 17 V5001925020 ol 1
701 18 V4111600060 BN M6 1
701 | 19 [14143120020 Bl & A I 2l (53) 1
701 | 20 [11106024210 =S AH0I(B) 1
701 21 |V2183608020 LAESLUZEEES(SP) M8X20 2
701 22 111106024100 AHOI(= & A) COMP 1
701 23 | V4111600060 BN M6 1
701 24 |113831052200GB B! COMP , HH 1
701 | 25 [13151112011 Ol 2 & 0] £ (40X70) 1
701 26 | 13831030500 Ol=dI0Ie , D2 Z40IE 1
701 27 |V2183608016 LAESLUZEEES(SP) M8X16 4
701 28 110981052100GB Zd0/lE comp, 1€ 1
701 29 113831030600 Ol=d0IH A 1
701 30 (V2173610055 LAESUZEEF(S M10X55 2
701 31 (V3042600100 LAYEEAHEBES2E M10 4
701 32 (V2183610025 LAESLUZEEES(SP) M10X25 2
701 34 (V2183608025 LAESLUZEEES(SP) M8X25 1
701 35 [13831811200GB XIKICH 1
701 36 (V2183608020 AESAUZEEES(SP) M8X20 2
701 37 [13831811100GB ANEZ2IH ANMEE 1
701 38 (V2173608025 LAESUZEEE(S) M8X25 2
701 39 |V3042600080 A2YEEAHEBES2E M8 2
701 40 |V2513408025 AHEZE2E 2
701 41 | V4011600080 AT QLA M8 2
701 42 113831811300 A HIOI A 2
701 43 V4111600060 BN M6 2
701 44 |1V2113606040 =2 = E(S) M6X40 2
701 45 114441010161 ctCIOIeHH S AZSH T 1
701 46 | 14256210040 OtLIAS & I(9) 1
701 47 V2183608016 AESLUZEEES(SP) M8X16 1
NOTE
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==
FIG 701 HOOD FRAME Year/Month
2022-12

T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 49 |13831613500GB X HH 1
701 50 |16991600090 2 Ml 2= H(70) 1

2

701 51 112396510210

NOTE
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FIG 702

T475STEU

HOOD

==
Year/Month

2022-12

NOTE
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==
FIG 702 HOOD Year/ilonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 17406203301SR AMOIE 21 COMP |, & 1
702 1 17406203302SR AMOIE 1 COMP |, & 1
702 1 17406203303SR AMOIE 51 COMP |, & 1
702 2 | 17406203200GB 1€ compP 1
702 2 | 17406203201GB 1€ compP 1
702 3 | 17406203401SR MOIE A COMP |, & 1
702 3 | 17406203402SR MOIE A COMP |, & 1
702 3 | 17406203403SR MOIE A1 COMP |, & 1
702 4 [17406203500GB UE, &/ 1
702 5 |17406203600GB Ul &, ob/&t 1
702 6 | 14446010150 Ul E 2+ AKHBX14X3) 22
702 7 | V3501600060 AZE HE 22
702 8 |17406203700GB UE, /2 1
702 9 | 17406203800GB U &, o< 1
702 10 |[18366202500GB g compP,=EE 1
702 11 | V2183608020 L2EFUEEES(SP) M8X20 13
702 12 | 13836202300GB Il comp , & 1
702 14 V1122608040 A AEEAIEZ2ULEAL 4
702 15 [17406202700GB st Zd g comp, = 1
702 15 |[13836202700GB st Zd g comp, = 1
702 15 |[13836202701GB st Zdgcomp, = 1
702 16 V1122608016 SIS EAIZZ2LEAL 4
702 17 [ 13836213100SR = E cowmpP 1
702 17 [13836213101SR = E cowmpP 1
702 17 [ 13836213102SR = E cowmpP 1
702 18 |35605033020 oI EE LA 12
702 19 37371720090 Ol elotLl A 2 & Z(ot) 6
702 | 20 |V3802600060 SdXE0Is2LHE 16
702 | 21 |17406203011GB ZdI0IE, &/A01E 4
702 | 21 |17406203010GB Zdl0IE |, &/A01E 4
702 | 22 |V2123606016 F2=E(SP) M6X16 8
702 | 23 |17406203020GB Zdl0lE, S/A01E 2
702 | 26 |V2123606025 F 2= E(SP) M6X25 2
702 | 27 | 17406525001 olE&8 X ASSY , 2 1
702 | 27 | 17406525002 olE&8 X ASSY , 2 1
702 | 28 |17406524001 ol E& X ASSY , & 1
702 | 28 |17406524002 ol E& X ASSY |, & 1
702 | 29 |36108010080 SNAHE LA ZEH(HCO16) 2
702 | 30 |17406203900 el&d oI, BE 1
702 | 31 |19027210060 LI 24 E(V8) 6
702 | 34 |19959010011 A== 1
702 | 34 | 17406212000 A =& ASSY, V5 1
702 | 37 |V4111600080 HetAM M8 1
702 | 38 |13016202060 =t H 1
702 | 39 |V5001925020 2l 1
NOTE
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FIG 702 HOOD Yearonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 | 40 |13836202800GB dlOlE compP , 2 E &l
702 | 41 |13836202420 =dI0lH, /\f |E = /&
702 | 42 |13836202410 =dl0IH , FEE
702 | 43 | 17406202901 CotAaATE
702 | 44 |V3802600080 HAE0IFAHHE M8

702 | 45 |13836202500GB L E COMP, ZHAIOIE

702 | 46 |13836202600GB I E COMP, —?—//\fOlE

702 | 47 |13836202440 l=d0IH,=E

702 | 49 |V1122608020 ST AEHZ2LIA

702 | 50 |13836202430 cdlolel, /=&

702 | 51 |13836015401 diOlEe =&, &4/2E

702 | 54 |18366017300GB 2l comp , M/=E

N =alalalnlalalalnl] ol =

702 | 55 |V2183608025 AFU=SEES(SP) M8X25

0l 2tA

-
N

702 | 56 |13836202450

Il 2| B laf el el x| o] x| x llJItI Jorl ref ref uy
>

ﬂlEﬂH[IO&:r.‘éﬂﬂ>ﬂﬂ>—>i

00
In

702 | 57 |13836212200SR Sy

NOTE
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Year/Month

2022-12

EXTENSION COVER

FIG 703
T475STEU

NOTE
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==
Year/Month
FIG 703 EXTENSION COVER
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 13836204100SR A A coMP , &/ E 1
703 2 | 13836204310SR AE A, =L 1
703 3 |35605033020 oI EE A 6
703 4 |Vv3802600060 SdXE0ISLHE M6 4
703 5 |[13836204410SR AE Y, 21 1
703 6 |13836204510SR &, =E/M6 8
703 7 | V2193606025 2= E(SPL) M6X25 8
703 8 | V3042600100 L2EFAHEES2S M10 4
703 9 |Vv4011600100 ALE LA M10 4
703 10 |[13836022200GB Z4 & compP, E5/2E 1
703 11 | V2183610035 L2EFUAEEES(SP) M10X35 2
703 16 | V2514410030 AHEEZEE2E 2
703 17 |Vv4011600100 ALE2LA M10 2
703 18 [V4111600100 HetAM M10 2
NOTE
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FIG 705

T475STEU

DASHPANEL

==
Year/Month

2022-12

NOTE
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==
FIG 705 DASHPANEL Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 10986302000GB IH<E comP , CHAI 1
705 2 13837081990 ol&d 0l , THAI 1
705 3 | 14216020051 ZHEIDE(B) 3
705 4 (14326160020 ZTEIR 2
705 5 16606300021 & (4WD) 1
705 | 6 [16996300200 EENEICSED 1
705 7 16996300210 AIEHOIE(RE 1
705 8 16756300010 FR(AEAHESL) 1
705 9 12516302200 AZE dlH COMP 1
705 | 10 | 14141170050 2tOl'd (13X50X3) 1
705 | 11 |V4111600100 HetAM M10 2
705 | 12 | 14527060010 SAAZE2EA/M10 2
705 | 13 |V3342600100 L2EFAHEII=2S 2
705 | 14 |V3043600080 L2EFAHEES2SE 2
705 | 16 | 13831162200 H Ol =(HA 2 S)ASSY 1
705 | 17 |V4111600060 HetAM M6 1
705 | 18 |V5001920020 =g 2X20 1
705 | 19 |12389010070 9rScte , D30 9
705 | 23 19027553020 1283 01 £/D10) 1
705 | 30 |12386400011 orSctd, 22X 1
705 | 33 |36707030080 £ Al(20X23X20) 2
705 | 34 |16606510210 D22 (30) 3
705 | 35 |V2183608020 L2EFUAEEES(SP) M8X20 8
705 | 36 |13836300110 el&dolH, %S 1
NOTE
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FIG 708

T475STEU

FRONT & REAR MOUNTING

==
Year/Month

2022-12

R
>4

T474-U-708

NOTE
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==
FIG 708 FRONT & REAR MOUNTING Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
708 1 12396252100GB Or28 2H2(&), COMP LH 1
708 2 | 13836252200GB Sci3! comp, Ot2E/H/S 1
708 3 | V2183612020 L2EE2AZSESS(SP) M12X20 8
708 4 (15966250010 el=dolH 4
708 6 | V2173612030 L2EFUAEEEF(S) M12X30 8
708 7 13834121050 == E , M12X105 3
708 8 | V3043600120 L2EFAHEES2S 3
708 9 |Vv4011600120 ALE2LA 3
708 11 [ 12396265500GB Or28 2H3(F), COMP LH 1
708 12 | 12396265400GB Or=28 2H2(F), COMP RH 1
708 | 13 [14272010160 24 (M12) 8
708 16 | 17686250032GB =dI0lE 2
708 17 |Vv4011600160 ALE2LA 2
708 18 V2034616070 FEA=2E(te) 2
708 19 [16705143002GB B e 2 (Xl 2/LH)COMP 1
708 | 20 |16705143102GB B 2 2 (Xl 2/RH)COMP 1
708 | 21 |V2014612160 L2EFUEEES) 8
708 | 22 |17136250030GB =ZdI0lE , 80X6T 4
708 | 23 |V2014612075 L2EFUAEEEST) 2
708 | 24 |84200001200 LIOI2HE 2
708 | 25 |V4011600120 ALE2LA 8
708 | 26 |V3043600120 L2EFAHEES2S 8
708 | 27 |15706254100GB E0 comp, M/O0t2E DR 2
708 | 28 |15706264100GB E0 comP, =/0t=2E U2 2
NOTE
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E/E
Year/Month

2022-12

SEAT & MAT

FIG 709
T475STEU

T474-U-709

NOTE
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FIG 709 SEAT & MAT YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 1 12647012300 A E If € COMP 1
709 2 | V2183608020 L2EFUAEEES(SP) M8X20 8
709 3 12136112001 Al E ASSY 1
709 4 (V2183608020 L2EFUAEEES(SP) M8X20 4
709 5 12646310010 =SZ20 HE 1
709 6 | 37371540030 ANE & 1
709 7 | 12397750030 ZO0IAE AZ2ME 1
709 8 |16606062603SR A 8l CoOmMP 1
709 8 |16606062603GB A EiCOMP 1
709 9 | V2183608025 L2EFUAESEE S (SP) M8X25 4
709 10 |[12397075060GB AH IHE EH2NRH 1
709 11 [ 12397075050GB A 0E EH3/LH 1
709 12 | 15276040020 Ed 2E(@®) 4
NOTE
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FIG 710 DOOR Year/Month

T475STEU 2022-12

56

[o10)

33

£p 34

J 34 35
39
32 38 37
34
75 4
43 34 4
44
8 26
57 yaxe}
2
49 14 26
53 4
425 452 A0
16,5
27 4 3
20 _ 23
4546 244
51 50
21
17-01 72-010 12
4747703 1717-03 18
5958 47 2928 17
19
13
NOTE
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==
FIG 710 Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 2 | 14527052300 SOHEREE, &/LH 1
710 3 | 14527052400 SOHEXEE, &/RH 1
710 4 (14527052110 WA, EUEX 4
710 5 |14527052120GB Sdl 0, =& X 1
710 7 | V2183608020 L2EFUAEEES(SP) M8X20 2
710 8 | 12397052211 detAs , S HH 6t 1
710 9 | 12397042200 elsdold, &0 1
710 10 |[12397022500GB JH0lE =8, LHIEA 1
710 12 14527052150 WA, EHEEO 1
710 13 [ 17827052600 E=& 0l ASSY, =& 1
710 14 | V2183608020 L2EFUEELS(SP) M8X20 2
710 15 V4011600060 ALEOLA M6 2
710 16 | V3402700060 FAAHUHE M6 2
710 17 | 17827052700 ct A ASSY, &HE O 1
710 |17-01]| 17827052710 5 ASSY , ZH/EO 1
710 |17-02| 14527052720 AEZ2H0I3 1
710 |17-03| 14527052730 D= 1
710 18 (15817401130 AZ Ml E(13X17X02) 1
710 19 [ 14527042500 dtAHEXE 1
710 | 20 |V2193606012 2= E(SPL) M6X12 1
710 | 21 |V1122608040 A XAESEAIZZ2LEAL M8X40 2
710 | 22 |Vv4011600080 ALE LA M8 2
710 | 23 |V3402700080 FAAHUHE M8 2
710 | 24 |V4111600080 HetAM 2
710 | 25 |14527041110 T G RSN D=8 2
710 | 26 |V7082400070 ES & &2 (sus) 7 4
710 | 27 [14527301080 CH TH (S O)ASSY_20kg 20KG 1
710 | 28 |Vv4011600100 ALE2LA M10 1
710 | 29 |14527062500GB Sdizl 0= 1
710 | 32 |14527052300 SOHEREE, &/LH 1
710 | 33 |14527052400 SOHEXEE, &/RH 1
710 | 34 |14527052110 WA, EUEX 4
710 | 35 |14527052120GB Sdl oI, =& X 1
710 | 37 |V2183608020 L2EFUAEEES(SP) M8X20 2
710 | 38 |12397052111 et S/RH 6t 1
710 | 39 |12397042200 elsdold, &0 1
710 | 40 |12397024000GB JH0lE =8, RHIE 1
710 | 42 |14527052150 A2 EHEEOI 1
710 | 43 | 17827052600 E=& 0l ASSY, =& 1
710 | 44 |V2183608020 L2EFUAEEES(SP) M8X20 2
710 | 45 |Vv4011600060 ALEOLA M6 2
710 | 46 |V3402700060 FAAHUHE M6 2
710 | 47 | 17827053700 2t ASSY, /& 1
710 |47-01)| 17827053710 E AssY , ®/& 1
710 |47-02| 14527052720 AEZ2H0I3 1
NOTE
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FIG 71 O DOOR Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 |47-03| 14527052730 JH01E 1
710 | 48 |15817401130 AZ Ml E(13X17X02) 1
710 | 49 |14527042500 dtAHEXE 1
710 | 50 |V2193606012 2= E(SPL) M6X12 1
710 | 51 |V1122608040 A NESEAIZZ2LEAL M8X40 2
710 | 52 |Vv4011600080 ALEOLA M8 2
710 | 53 |V3402700080 FAAHUHE M8 2
710 | 54 |V4111600080 HetAM 2
710 | 55 |14527041110 T G RSN D=8 2
710 | 56 |V7082400070 ES & &2 (sus) 7 4
710 | 57 [14527301080 CH TH (S O1)ASSY_20kg 20KG 1
710 | 58 |Vv4011600100 ALE2LA M10 1
710 | 59 |14527062500GB Sdizl e, E0HE 1
NOTE
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Year/Month

2022-12

FRONT GLASS

FIG 711

T475STEU

NOTE
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FIG 711 FRONT GLASS Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Repar|EFFECTIVE| pEMARKS
711 | 1 |10987012100GB | &l Z 32 COMP 1
711 | 1 |10987012101GB | ¥l Z 32 COMP 1
711 2 12397052410 detA T E jA 1
711 3 12397052420 OI&Ed0IE, dcktA/a 1
711 4 14527042500 JdetAHEZXE 2
711 5 15817401130 32 Hl E(13X17X02) 2
711 6 12397052610 detA , T & E/6HRH 1
711 7 12397052520 Ol=dI0IE, =& E/Sl 1
711 8 12397052510 detA , =& E/6HLH 1
711 9 12397052520 Ol=dI0IE, =& E/Sl 1
711 10 | 14527042500 JdetAHEZXE 2
711 1 15817401130 32 Hl E(13X17X02) 2
711 12 | V2193606012 =21 E E(SPL) 4
711 | 13 | 13837072100 OI=HOIE, THAl =l & 1
711 14 112647012360GB ZdI0IE, 2&d0lH & 1
711 15 113827022700GB B2 COMP , 21 E E2{/RH/& 1
711 16 | 13827014500GB B2 COMP , ZH E E 2{/LH/ & 1
711 17 |1V2183608020 LAESLUZEEES(SP) M8X20 2
NOTE
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FIG 712

T475STEU

REAR GLASS

==
Year/Month

2022-12

T474-U-708

NOTE
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FIG 712 REAR GLASS Year/onth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712 1 14527042301 Sl Al, el et A/me 2
712 2 | 14527042400GB Sl xg, el /& H 2
712 4 (15817401130 AZ Ml E(13X17X02) 8
712 5 | 14527042500 dtAHEXE 5
712 6 |12397052310 JdetA, el 1
712 7 | 12397052320 el=dlolH 1
712 8 | V2193606012 2= E(SPL) M6X12 6
712 9 | 14527042140 AHOIA, SIS 1
712 10 |[14527042150 =, 2l detA 1
712 11 [ 14527042600 JdetA S E X8, ML 1
712 12 21447350060 2t M (08X22X02) 1
712 13 | V3402700080 FAAHUHE M8 1
712 | 14 [14527022200 S TH (2 01)ASSY_10kg 2
712 15 (17677030030 HHB & 1
712 15 [17687030031 HHB & 1
712 16 [ 16997027700 = E(SET) 1
712 | 17 | 16997033400 2(240IH) & 220l =(5) ASSY 1
712 |17-01]| 16997034100 2 (258)ASSY 1
712 |17-02| 16997035100 Sl 01 £(300) 1
712 18 | 14527040060 I LG RSN 2
712 19 |V7082400070 ES & &2 (sus) 7 4
712 | 20 |14527040050 A5H, /el 1
712 | 21 |V1112606040 A XS 2LEAL M6X40 2
712 | 22 | 19157722020 N2 B 18 2
NOTE
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FIG 713

T475STEU

SUB FENDER & COVER

==
Year/Month

2022-12

25385H-k-710

NOTE
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FIG 713 SUB FENDER & COVER YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 2 |[14677063101SR NEJHXZE/LH 1
713 4 (14527023300 2 &F Xl Al S(REAR)ASSY 1
713 | 4-01 | 15646542130 HEEZ, 12v21W) 1
713 5 13367023400 A S T ASSY 1
713 6 |14527061120 Zd0lE, &= 2
713 8 | V1202606012 & XS I 22 LEAKP) M6X12 4
713 9 | 14527061771 HH, & Z/LH T=2 1
713 10 |V2193606012 2= E(SPL) M6X12 2
713 12 [ 14677063200SR NEJHXZE/RH 1
713 14 14527023300 2 &F Xl Al S(REAR)ASSY 1
713 |14-01| 15646542130 HEEZ, 12v21W) 1
713 15 [ 13367023400 A S I ASSY 1
713 16 | 14527061120 Zd0lE, &= 2
713 18 V1202606012 & XS I &2 LEAKP) M6X12 4
713 19 (14527061781 HH, & Z/RH T=2 1
713 | 20 |V2193606012 2= E(SPL) M6X12 2
713 | 21 |V2193606020 2= E(SPL) M6X20 8
713 | 22 16997013020 2t M(E/NHH) 6
713 | 23 |V4011600060 ALE2LA M6 6
713 | 24 |V3013600060 FELHEES2E M6 6
713 | 25 | 14527063311 AR 1
713 | 26 |14256210040 OtLIAS & X (9) 1
NOTE
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FIG 714

T475STEU

MIRROR

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 714 MIRROR sario
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714 2 | 14527062110GB Oled AHIOlLLH 1
714 4 (15186313000 0l ¢ASSY 1
714 6 |14527062310GB 0/t AHI0l,RH 1
714 8 15186313000 0l ¢ASSY 1
714 9 |Vv4111600100 HetAM M10 4
714 10 |[V3013600100 FELHEES2E M10 2
714 11 | V3402700100 FAAHUHE M10 2
714 | 12 [14326510210 1 2 24(20) 2
714 14 (V4011600100 ALE LA M10 2
714 | 20 | 14527023200 2(240IH) & 220l =(X) ASSY 1
714 |20-01| 14527023210 2H(2tol ) 1
714 |20-02| 19957023220 £4d0l & ASSY 1
714 | 23 |V4111600140 HetAM M14 4
NOTE
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FIG 715

T475STEU

HEATER & AIR-CON

==
Year/Month

2022-12

NOTE

- 234 -




S/
FIG 715 HEATER & AIR-CON vear/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715 2 13827082410 Ol o 24 ASSY 1
715 | 2-01 | 13828304000 N2 A B ASSY 1
715 | 2-02 | 13828303000 & e Y ASSY 1
715 | 2-03 | 13828302850 &l XAl A B ASSY 1
715 | 2-04 | 13828302000 B/L2H & El 1
715 | 2-05 | 13827082550 Sz, Df ZE 1
715 | 2-06 | 13827082540 FHEHUEES & H=00IH 1
715 | 2-06 | 13827082541 = %E & AF 0 0IE 1
715 | 2-07 | 13828302060 ot LI A ASSY, HVAC 1
715 | 2-08 | 13827082530 A (M 2
715 | 2-09 | 13827082520 =2g,EdosA 4
715 | 2-10 | 13827082510 S A ASSY, &4 2l 4
715 3 13827082420 ol=20IH,EH 1
715 4 13827010080 U2 1
715 5 V3802600060 SdXE0S2ZLHE M6 2
715 6 V2183608025 AESLUZEEES(SP) M8X25 2
715 15 [13827081130 OlE &4, I8l 2
715 16 |13821112230 S A ASSY, &= d 21(1980) 2
715 18 |[14527081160 SASHI(19.3) T=1.2 2
715 19 V2123606016 =2 = E(SP) M6X16 2
715 20 14527070073 2 g 0l Ef AASSY 1
715 21 13827081220 S A ASSY, & &4 8! 1
715 22 13827081210 S A ASSY, 2| A E/IH48! 1
715 23 [13831512500GB Sd3! coMP, 1 E (M) 1
715 24 14527081160 SASHI(19.3) T=1.2 5
715 25 | 17688200050 A (90) 2
715 26 |13831512200GB ItO| = COMP , Gl Ef OUT 1
715 27 |113831512100GB IOl = COMP , Gl E IN 1
715 27 |113831512101GB IOl = COMP , Gl E IN 1
715 28 | 18711041501 DOSING S A &2 2
715 | 30 |16998201771 ol =IOl E(& &) 1
715 70 14527081260 orSA Iol = 2
715 72 V2183608020 LAESLUZEEES(SP) 2
715 73 113831512600GB Sd3! COMP , L& (F) 1
715 75 V2123606030 =2 = E(SP) 2
715 76 | 18027090200 BHE 2T 20 =S4 4

NOTE
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FIG 716 HEATER & AIR-CON Year/Month
T475STEU 2022-12
NOTE
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FIG 716 HEATER & AIR-CON YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
716 | 31 |13831712100GB B3l COMP , H Il A 1
716 | 32 |13828303200 & Zdl M ASSY 1
716 | 33 |V2183608025 L2EFUAEEES(SP) M8X25 2
716 | 34 |V2183608035 L2EFUAEEES(SP) M8X35 2
716 | 36 | 13831712300 SUHEL=F 1
716 | 39 |14622100541 HAS 1
716 | 40 |14622100531GB s2t=cl 1
716 | 41 |V6001506302 SHOE 1
716 | 42 |V7051400420 CEEEZE(#HEE) 1
716 | 43 | 13377210020 2k M (11X24X3) 1
716 | 44 |14622600100 e X EM10/Kl =2/4T) 1
716 | 45 [13831712200GB | B3, Z T A (& 1
716 | 46 |V2183608055 L2EFUHEEES(SP) M8X55 1
716 | 47 18998300010 V-8 E(A57) 1
716 | 48 |13821723100 S A ASSY, LI A XA 1
716 | 49 |13828302700 S A ASSY.ClFHE/ZEAN 1
716 | 50 |V2123606025 F2=E(SP) M6X25 1
716 | 51 |13828302800 SAASSY, A H/FEY A 1
716 | 52 |V2183608055 L2EFUHEEES(SP) 2
716 | 53 |V2183608035 L2EFUHEEES(SP) M8X35 1
716 | 54 |13828303700 Z A ASSY 1
716 | 55 |12391054010GB TN B3, A 1
716 | 55 |13831054010GB TN Bt A 1
716 | 56 |V4111600060 HetAM M6 2
716 | 57 |V2113606010 F2Z=E(S) 2
716 | 58 |18501042360 A ZX(170) 2
716 | 59 |18501042370 A Z X1(430) 2
716 | 60 |12391042350 A Z Xl(245) 1
716 | 61 |12391042300GB ZH AN Ul E comp 1
716 | 62 |V2173608030 L2EFUAEEEF(S) M8X30 3
716 | 63 |35602010150 ZESUAN 3
716 | 64 |19026010020 Zr 2H(10X12X08) 3
716 | 65 |19026210300 Z12 %8(12X17X10) 3
716 | 66 |14187049150 HH , 2cl 1
716 | 67 |V2173608025 L2EFUAEEEF(S) M8X25 1
716 | 68 |35602010150 ZEEAN 1
NOTE
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FIG 717

T475STEU

FENDER COVER

==
Year/Month

2022-12

NOTE
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FIG 717 FENDER COVER YearMonth
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
717 1 13827075020 #AHAHH , RH 1
717 2 12647075010 AEHHH , LH 1
717 3 19027662020 d=0 1
717 4 (17686040030 2l 8l SET, OO 22l 6
717 5 12397073111 olEctold 1
717 6 | 17686040030 2l 8l SET, OO 22l 11
717 7 12397073120 oz 2& 2
717 8 | 17827073200 JEHBASSY, 0l 01 24(4.5T) 8
717 9 10016540120 Y, 10220 4
717 10 [ 19027025901 & = ASSY 4
717 11 | V2183608020 L2EFUAEEES(SP) 4
717 12 (14527070031 HH, M E 1
717 13 [ 14527070041 HHAEEH/HAA 1
717 14 | V2323606016 A UAEFLUEE(SP) 2
717 15 [ 17686040030 2l 8l SET, OO 22l 16
717 16 | 10037018500 IF A 2 AMASSY 1
717 17 12397073130 ol&d0IH , slEetold 2
717 18 |[14706300020 gSB(==12E) 1
NOTE
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FIG 718 ROOF Year/Month

T475STEU 2022-12

NOTE
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FIG 718 ROOF Yearonth
202212

T475STEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

718 1 12397072200SR SOxg 1

718 1 12397072201SR SOxg 1

718 | 3 |12397072110 ol=dl0le ,, F2 1

718 4 [Vv2183608025 L2EFUAEEES(SP) M8X25 5

718 6 | 14527072411 HH, U ZH 2

718 7 | 14527072420 =2, 0= 2

718 8 | 14527072500 2 H, 0l o/ ! 2

718 9 21575070110 =& 0l= E(m6) 4

NOTE
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FIG 719

T475STEU

CABIN INTERIOR

==
Year/Month

2022-12

19

NOTE
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S/
FIG 719 CABIN INTERIOR vear/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
719 1 10988033300 A OAIE 1
719 2 12397075070 BZd HH/RH 1
719 3 12397075080 BZd HH/WLH 1
719 4 17686040030 cl 8! SET, Ot0| 22| 6
719 5 12397074100 ? 48 3 2 MOTORASSY 1
719 6 12397075090SR AZ 83 HH 1
719 7 V2183608020 AESLUZEEES(SP) 4
719 8 12396400010 arsctd e 1
719 9 12397023480 LS 1
719 10 |[12397074200 HE K fIA®3 1
719 13 [12397023480 LS 1
719 | 14 |11347072100 I=dIOIH, HAIZ A Y 1
719 15 |[10548033400 2= 2R 2(2P) 1
719 16 |12517012800GB HSE ZEY0E T4 & COMP 1
719 17 | V2183608025 LAESLUZEEES(SP) 4
719 18 |[12517012900GB HS o ZHO0IE 1
719 19 V2183608035 LAESLUZEEES(SP) 2
719 20 | 13606571000 = 0| gFAHEE 2
719 21 | V3002600050 ZELZHEBE1S 2
719 22 | V4011600050 ATSIQA 2
NOTE
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8. 8 & PART NO. T8

FIG 801 BATTERY & MOUNTING
FIG 802 LAMP

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM

FIG 805 HARNESS

FIG 806 HARNESS (2)

- 244 -

246
248
250
252
254
256



==
FIG 801 BATTERY & MOUNTING Year/Month

2022-12

T475STEU

EXG MARNESS ASSY - I e -
LA e P! TN -
- e B - el
0 e g " i
2 : 7 e g
&F - e 8 7
TN - F: e -
R o ~ k
e . Ry \‘\ (3 i
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» -
5 *
T
Q T
o
@
0

NOTE
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==
FIG 801 BATTERY & MOUNTING Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 1 14216000522 BH & 21 (12V80AH)ASSY 1
801 2 11106684300 ot LI A(& XI)ASSY 1
801 4 (13836503000 SPNR 1
801 7 | 11076502000 A Ol S (bH H 2l)ASSY 1
801 8 12120028430 AR, BHE 1
801 9 | V1112605030 A S YU 2LEAL 4
NOTE
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Ve
FIG 802 LAMP Year/Month
T475STEU 2022-12
1

ENGINE HARNESS

NOTE
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k!
FIG 802 LAMP Year/Month
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

802 1 11106685001

otLIA  sllEd& T

NOTE
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FIG 803

T475STEU

INSTRUMENT PANEL

==
Year/Month

2022-12

+
]
Ll
[ ]
[ ]
L}
]
-

NOTE
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==
Year/Month
FIG 803 INSTRUMENT PANEL
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 1 |13876602102 e, GlEt 1
803 1 |13876602103 e, GlEt 1
803 | 7 [13826031030 ctdl XAHES 1
803 8 [10986031040 ctel | R/IHEE 1
803 | 10 |[13156642202 ZHl AL 1
803 | 12 |[12516743300 A 2| X (PTO)ASSY 1
803 | 12 [10996743300 A 2| X (PTO)ASSY 1
803 | 14 |14537072501 WY A E YA XIASSY 1
803 | 15 |[14527078550 2t PTO 1
803 | 16 |[V1222604012 & X E Y| = 2 LEAKSP) M4X12 4
803 | 19 |[14527078702 A XHE I 1
803 | 20 |13746462600 A2 Xl ASSY, 4Et PTO 2= 1
803 | 21 [20085312600 OFH AR Xl ASSY 2
NOTE

- 250 -




S/
FIG 804 ELECTRIC SYSTEM Year/Month
T475STEU 2022-12
1

Forward

™~

]
8 [E_\ l.Jll.“l.‘ll.J|l.“ll.]l..Jll.Jll.JI..JJl.Jll.Jll.I‘_\
9 _{“—1—|:|“ e
10—
1
l

NOTE
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==
FIG 804 ELECTRIC SYSTEM Year/Month
T475STEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 10986683000 of LI A (Dl &) ASSY 1
804 | 1 [10986683001 SFLI A (DIl 21) ASSY 1
804 2 | 18716642500 A XI(F Al) SET 1
804 | 3 |[13606642401 Z 2j| {SET 3p(2 A4) 1
804 4 [V2323606016 A UAEFLUEE(SP) M6X16 2
804 5 15186213200 A& 2Ol EARIX] ASSY 1
804 6 |14326210061 SEUHEM12) 2
804 7 | 13836642100 A Ol A (5 £) ASSY 1
804 8 | 13424020060 A 0l = E+OI(300) 2
804 9 | 13764020030 A 0l = E+OI(140) 3
804 10 |[14441010161 cSHUOOIH=ASE 2 1
804 13 | V2193606020 2= E(SPL) M6X20 1
804 14 | 14576640010 = dl 0l E(L,24X40) 1
804 15 V2173608020 L2EFUAEEEF(S) M8X20 2
804 16 | 16586652000 S ESEY 1
804 17 [ 10966802300GB Ei3! cCoOMP, ZHEE 1
804 18 |V2173608016 L2EFUAEEEF(S) 2
804 19 (13746300100 A E E2f ASSY 1
804 | 20 |V2193606016 2= E(SPL) 2
NOTE

- 252 -




==

"1 699 HARNESS Year/Month

T475STEU

2022-12

i . = L ." 2 4 >
4 S~ ; e /47 3 o

DPF CONTROLLER| T

tﬁ"" \ il e,“’
: . \\g‘&i [l

“-BATTERY(F= |
e

Ay BATTERQ"(«:

%) E/G SENSOR

NOTE
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==
Year/Month
FIG 805 HARNESS cario
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805 1 18716641110 2 == d| 0l (4P) 1
805 2 | V2193606016 2= E(SPL) M6X16 1
805 3 13266212003 = 1
805 4 (V2113606012 F2Z=E(S) M6X12 1
805 5 | 13424020060 A0 = Et01(300) 15
805 6 |10976682000 of LI A (2l &) ASSY 1
805 7 EAO00005847A DPF REGEN 2! E Z 24(EA00005847B) 1
805 8 | V2123606030 F2 = E(SP) M6X30 4
805 | 11 |10011162400 AOIHNE ISR 1
805 | 12 |10996682200 otLIA ASSY ol gl M & 1
NOTE
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==

FIG 806 HARNESS (2) Year/Month

2022-12
T475STEU
WORKING LAMP(REAR RH)
WASHER THANF
1
REAR WIPER
WORKING LAMP(REAR.LH)
&7
=F [ 3 \
WORKING LAMP(FRONT.RH) © o = .13
/| []|] |~ FRONTWIPER =~ ek -
@ & A
~, STOP LAMP(RH)
1 o, TURN SIGNAL LAMP(RH)
SREAR HARNESS

B
-1y CABIN HARNESS

% STOP LAMP(LH)
7 TURN SIGNAL LAMP(LH)

e
E/G HARNESS

: T475ST-E-806
COMBINATION LAMP(LH)

NOTE
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==
FIG 806 HARNESS (2) Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 11 [13776683601 ofLI A ASSY, REAR 1
806 13 [ 12397024900 OfLI AASSY , IHE! 1
806 14 12396683701 OfLIA ASSY , RIAHE 3 1
806 15 [ 17827024500 2 Ll S ASSY 1
806 16 | 14527062600 S HASSY, Z & E/2t0IH 1
806 16 | 14527062600 S HASSY, Z & E/2t0IH 1
806 16 | 14527062601 S HASSY, ZE2E/2t0IH 1
806 17 | V2193606020 2= E(SPL) 1
806 18 [ 13827082220 HAE S ASSY, 602 1
806 19 V1222605016 & XS HHI &2 LEAKSP) 2
806 | 22 |10016562000 SHIUI0l & & X ASSY 2
806 | 23 |14527025501 ATlHE ASSY 2
806 | 24 |14527073120 AOEHUHE, AT 8
806 | 25 |10037072300 OHHILE ASSY 1
806 |25-01|V1907004020 & XS HHIEHE LEAL 2
806 |25-02| 10037072310 OHHI L 1
806 | 28 |14527070051 AP XIASSY, 2t Ol IH/& & 1
806 | 29 |10547024801 AHUL ASSY , EFEA 1
806 | 30 |V1222605016 & XS HHI &2 LEAKSP) 2
806 | 34 |13267028202 EdlgcdHB A ASSY 1
806 | 35 |V1112605030 A XS 2LEAL 3
NOTE
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9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY
FIG 902 WEIGHT

FIG 903 LABEL

FIG 903-2 LABEL
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FIG 901

T475STEU

TOOL & ACCESSORY

==
Year/Month

2022-12

T474-U-901

NOTE
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==
FIG 901 TOOL & ACCESSORY Year/ilonth
2022-12
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 10989400010 AMEEH M, T475NC/ST 1
901 1 10989400011 AMEEH M, T475NC/ST 1
901 2 10989120030 FS=5,T475ST 1
901 3 | 14527078721 J| SET, TYM 1
901 3 | 12147078721 J| SET 1
901 | 4 [10547024831 NEEERCEEEEES) 1
901 5 10547024811 222 1
901 6 18726213210 i, =UHE QE 1
NOTE
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FIG 902

T475STEU

WEIGHT

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 902 WEIGHT
202212
T475STEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 1 13019400070GB & 14 A Ol E(18KG) 4
902 1 13019400071GB & 14 A Ol E(18KG) 4
902 2 14579131900 = E COMP , 2 0l &E(14X240) 1
902 2 13929609300 A0l E = E(365) 1
902 3 | V4111600140 HetAM M14 2
902 4 (V4011600140 ALEOLA M14 1
902 5 | V3043600140 L2EFAHEES2SE M14 2
902 6 |13604073200GB A2l < 3 CoOmMP 1
902 7 | V2023612045 LEFLEEOD) 4
902 8 13603063000 £l ASSsY 1
902 9 | V3343600120 2EFAHEII=2S M12 4
902 10 |[10989132100GB AI0IE Eci3! COMP 1
902 11 | V2173612030 L2EFUAEEEF(S) 6
902 12 |V4111600120 HetAM M12 4
902 13 V4011600120 ALE2LA M12 4
NOTE
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FIG 903

T475STEU

LABEL

==
Year/Month

2022-12
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Always faslen
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H/g
FIG 903 LABEL Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 2 12389040040 SAHEEZE0I3 1
903 5 12009100240 et , F=ol/A S| 1
903 6 12009100120 chel | = o/ 1
903 7 12009100150 ctel A 0/2HCIUIOIE 2 1
903 10 [12009100010 ctel, /2 s 1
903 11 12009100030 ctel | 3 /BRI I A 1
903 | 12 |12009100160 el A E/sE3X 1
903 13 (12009100190 ctel B /OB E 1
903 15 [12009100050 et B /stI|d 3 1
903 16 | 12389100060 e B /Xs0d 1
903 19 |[12389200050 et FE/Hs0E 1
903 20 12519020060 2t (PTO) 1
903 | 21 [14979010070 (2 H &) 1
903 22 (13019041130 2t TYM(35) 2
903 23 12009100111 et RIE/HHE 1
903 24 17699100100 ctel | A /XR0|AEEE 1
903 25 17699100090 ctel, A/ 0|AE 1
903 26 12209041222 .2 D|=&tg ut 1
903 27 12399042110 et I 1
903 34 110989040040 et , 2 & H(T475) 2
903 34 110989040041 0t3 , T475 2
903 34 110989040042 0t3, /1475 2
903 40 12519040230 cEZHg 1
903 41 12389040190 ¥ EH(S 2 & XI/5H2) CONTROL ID 1
903 42 112389040200 IS 2 & XI/AHS) CONTROL ID 1
903 47 110989045040 & Al ZHCABIN) 1
903 48 (10987025120 et 2UHE E 1
903 49 13839209010 cte | X &/DPF A AKX 1
903 60 |[14119010020 ct&!  /TYM 60 2
NOTE
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FIG 903-2

T475STEU

LABEL

==
Year/Month

2022-12

-
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==
FIG 903-2 LABEL Year/Month
T475STEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-2| 3 12009100020 cte & /I 1
903-2| 4 |12009100070 ctel 2 /28013 1
903-2| 8 12009100230 e, =o/F s 1
903-2| 9 12009100130 ctel, ?I&/PTO 1
903-2| 14 |12009100210 ot  BASZE 1
903-2| 17 |12009100140 ctel, H /A0l 1
903-2| 18 |17689100170 ctel, =9J/otd 1
903-2| 28 |12389430040 4wD0t3 1
903-2| 32 |12609040620 dI(AEE) 1
903-2| 33 |12389100040 ot F/ASHEE 1
903-2| 37 |12009100080 ctel 2/EE 1
903-2| 39 |18711201100 e =EMREER 1
903-2| 44 |13829040030 cte FHS/AESE 1
903-2| 50 |13839100220 ot 2 /R 2 X E el H 1
903-2| 51 |12519100130 ctel JelA 1
903-2| 52 |12519100140 cHY, MEOIE 1
903-2| 53 |12149020110 ctdl  HINES 1
903-2| 54 |15189030060 ZEOIA) 1

NOTE
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